PPULLTARPS
\ ADVANCED TARPING TECHNOLOGIES MFG- ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 ® Copyright 2017

PULLTARPS PARTS SGREMATICS

Simply The Best - Made In America

WLH 04/21/17

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Table of Contents

Pulltarps Systems

6” Open System #101-0215......oiiiiii e 2
9” Open System #105-0215......coiiiiiieie e 3
77 Open System #103-0215......coooiiiiiee e 4
Housing Assembly for Steel Protector #106-0215.................... 5
Housing Assembly / Steel Protector Plus #114-0215............ .. 6

X-Pando Adjustable Steel Protector #116-3027, #116-3017.... 7
X-Pando Pre-Adjusted Steel Protector #116-3028, #116-3018...... 8

8” Super Shield System #107-0215..........coooriiiiiiiceeeeeeee. 9
9.5” Universal Super Shield System #108-0215....................... 10
9.5” Ultimate Supershield System #109-0215..............c.eeeeeeen. 11
Hsg. Assy. / Open System w/Electric Drive #110-0215............ 12
Hsg. Assy. / Universal Super Shield w/Electric Drive #111-0215.. 13
Hsg. Assy. / Ultimate Aluminum w/Electric Drive #112-0215.......... 14
Pulltarps System Options

Manual Steel Arm Retrofit Kit #113-2212......ccovvveiiiiiieiine. 16
Steel Manual Arm Kit #113-2214, 113-2215.......cccciiiiiiine 17
Manual Aluminum Arm Retrofit Kit #113-2222.............ccccceeen. 18
Aluminum Manual Arm Kit #113-2224, #113-2225.................... 19
Optional Load Climber #501-0901..........ccoeiiiiiiiiieeeeeeeeeeeeee 20
Optional Asphalt Load Climber #501-0913............ccceoiiiiirinnnnn. 21
Electric Arm Housing & Automatic Arms

9” Open Electric Arm System #201-0215.........oovvvvveiiiiiiineenen... 23
77 Aluminum Electric Arm System #204-0215.........ccccccveneen. 24
9” Steel Protector Electric Arm System #208-0215.................. 25
Universal Super Shield Electric Arm System #210-0215.......... 26
Ultimate Aluminum Hsg. Electric Arms System #213-0215...... 27
Steel Protector Plus Electric Arms System #217-0215............. 28
Electric Adjustable Steel Protector #218-0215.............eevuennnn... 29

Electric Arm Housing & Automatic Arms (continued)

Rear Transfer Inside Arm System #501-1780..........cccccceeeee. 30
High Mount Arm System #501-1781 ... 31
Inside Transfer / Hight Mount 3 Spring Housing Assembly

#501-1105, #501-1106......ccce oo 32
Steel Arms to 22’ #501-0749, 501-0782.........ccoeveiiiiiiiiiiieeeee 33
Steel Arms to 22’ #501-0750, 501-0751......coooiiiiiiiiiieeee 34
4 Spring Housing Assembly #501-1103, #501-1104................. 35

Single Spring Pivots with Steel Arms #501-0784, 501-1763.....
Single Spring Pivots w/Aluminum Arms #501-0714, 501-0731,

501-1764, 501-1765 (No Wire) / #501-0764, 501-0765, 36
501-0785, 501-0786 (With Wire 90’ & 100)........ccevcuvrereeeernnnnee. 37
Single Spring Housing Assembly #501-1101, #501-1102......... 38
Aluminum Arms to 22” #501-0710, 501-1752.........eveeeieeeeeeen.n. 39
Aluminum 4 Spring Housing Assembly #501-1107, 501-1108........ 40
Steel Offset 4-Spring Housing #501-1253, 501-1254...................... 41
Manual & Automatic Arms Options

Tarp Tamer #501-0707 ... 43
S8 Roller Conversion #501-070X...........uvueiiiiiiiiieeeeeeeeeeeeeeeeiens 44

Tarp Tamer Bow to 21’ Steel Straight #501-1800, 501-1801..... 45
Tarp Tamer Bow to 21’ Alum. Straight #501-1802, 501-1803.... 46

Cable Systems
Single Cable Super Slider Front Cover Assembly

& Associated Parts...........ouueieiiiiiii e 48
Super Slider Hold Down Parts / Slider Parts & Assoc. Parts.... 49
Single Cable Rear Pulley Mount Assembly #502-0201............ 50
Bow System Rear Closer #502-0393.........ccoooveiiiiiiiiiiiiiiiee 51
Rear Closer Assembly Left #502-0380............ccovvviiciiiiieeeneennn. 52
Rear Closer Assembly Right #502-0381............cccoeeeiiiiiiineee 53

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.



[ PULLTARPS

ADVANCED TARPING TECHNOLOGIES MFG-

j@
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Table of Contents

Cable Systems (continued)

Closer Rear Pulley Mount Assembly #502-0241, 502-0242..... 54
Single Cable Top Slider Front Cover Assembly and

Associated Parts #502-0184..........coooveeieiiiiiiie 55
Top Sliders and Associated Parts.............coooooviiiiiiiiiiiieeeee, 56
Single Cable Hand Crank Kit - Standard #502-0501

Single Cable Hand Crank Drive Kit - w/ldler Pulley #502-0502
Crank Mound Assembly - Ordered Separately #502-05009......... 57
Single Cable Standard Motor Drive Assembly #502-0601

Crank Base Mount Assembly / Ordered Separately #502-0509.... 58
Bow Motor Drive 1.3HP #502-0636

Single Cable Gear Reduction Motor Drive Assembly #502-0602
Crank Base Mount Assembly - Ordered Separately #502-0509.... 59
Single Cable Optional Side Pulley Box Assembly #502-0108.. 60
Twin Cable Top Slider Front Assy. & Assoc. Parts #301-XXXX...... 61
Twin Cable Rear Pulley Mount #502-0202 w/#502-0217 ......... 62
Twin Cable Direct Drive Hand Crank Assembly #502-0503..... 63
Twin Cable Upper Gear Reduction Hand Crank #502-0504.... 64
Twin Cable Standard Chain Drive Assembly #502-0505.......... 65
Basic Hand Crank Kit #502-0591........cooviiiiiiiiieieiee 66
Twin Cable Motor Drive Assembly #502-0610...........ccccevvereennn. 67
Top Slider Rear Air Gate Bow Assembly #502-0403....................... 68
Top Slider Air Gate Bow Assembly #502-0404............cccccvereeenene. 69
Waste Systems

Tower Housing #513-0073........uuuiiiiiiiiieiieeieeeeeeee e 71
Tower Assembly #513-0011......ooommriiiiiiiiiieee e 72
Tower Assembly #513-0074.........cuuiiiiiiiiiiiiieee e 73
Single Stage Tower with Tray #513-0068.................cceevrvvrnnnnees 74
102" Tower Housing #513-0017........uuiiiiiiiiiiiiiiiiiieeee 75

Bunker Systems

9” Open Bunker System #105-1830 (Width of 183”)................ 77
9” Open Bunker System #105-2880 (Width of 288”)................ 78
Smart Switch

Smart Switch with Cab / External Switch - 24 Volt #501-9933.. 80
Smart Switch with External Switch - 24 Volt #501-9949........... 81
Smart Switch with External Remote - 24 Volt #501-9950......... 82

Smart Switch with Cab / External Switch-12 Volt #501-9952.... 83

Smart Switch with External Switch-12 Volt #501-9953............. 84
Smart Switch Basic Kit #514-0114......ooeneeeeeeee e, 85
Deluxe High Amp Switch Kit - 12 Volt #514-0139..................... 86

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems

PULLTARPS SYSTEMS

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 1



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps Systems

ITEM PART # DESCRIPTION
1 |501-13XX Roller Tube Assy 80,84,87,89,93,96,100”
2 |501-152X (spé?:?f?/nSthéthAm(r)#iﬂhﬁmﬂftLeft)
3 [501-152X (Speg%egtggﬁ)?’rgltﬂrglijnnl}nl? r-ktléight)
4 | 505-2502 1/4" Flat Washer USS
5 |504-3103 5/16"-18 Nyloc Nut
6 |503-3104 5/16"-18 x 3/4”lg. Carriage Bolt
7 501-0632 System End Plate Stud Kit
8 |[501-0203 6” Open End Plate, (Drvr.)
9 |501-0204 6” Open End Plate, (Pass.)
10 |503-2503 1/4” - 20 x 1/2"lg. HHCS Bolt
11 | 505-2503 1/4” Lock Washer
12 | 501-980X Spacer Rod 7/8” (Optional)
13 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt (Optional)
14 | 501-0804 Steel Spring Shaft Anchor
15 | 505-5002 Nylon Washer

REV. 10/12/16 WLH

/

Pullrod Hardware

! AN~ lWlW[A|lAlalDNIDID] _\_\9
_<

ITEM PART # DESCRIPTION QTY
16 | 501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
17 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
18 [517-10XX Pull Rope (20, 25, 30, 35, 40, 50") 1
19 |[QiTnesd|  Pulirod (85, 91, 93, 96, 100, 105" Lengths) | 1
20 |501-0612 Pullrod Hardware Kit 1

6” Open System #101-0215
(Widths of 80, 84, 87, 89, 93, 96, 100”)

(Optional)

(Optional) 0 D

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 2



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY 9” Open System #105-0215
1 |501-13XX|  Roller Tube Assy 80,84,87,89,93,96,100” 1 (Widths of 80, 84, 87, 89, 93, 96, 100”)
2 |501-152X (Sweclty Steel o Aliminum) - |
3 | 505-2502 1/4" Flat Washer USS 6 (Optional)
4 |504-3103 5/16"-18 Nyloc Nut 6
5 |503-3104 5/16"-18 x 3/4”lg. Carriage Bolt 6
6 |501-0632 System End Plate Stud Kit 1
7 | 501-0219 9” Open End Plate, (Drvr.) 1 (Optional)
8 |501-0220 9” Open End Plate, (Pass.) 1
9 |503-2503 1/4” - 20 x 1/2’lg. HHCS Bolt 3
10 |505-2503 1/4” Lock Washer 3
11 | 501-980X Spacer Rod 7/8” (Optional) 1
12 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt (Optional) 2
13 | 501-0804 Steel Spring Shaft Anchor 1
14 | 505-5002 Nylon Washer 1

REV. 10/12/16 WLH

Pullrod Hardware

ITEM PART # DESCRIPTION

15 | 501-0301 Tarp Return Ramps (Steel) 2

— | 501-0302 Tarp Return Ramps (Alum.) 2 | (Optional)

16 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1

-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1

17 | 517-10XX Pull Rope (20, 25, 30, 35, 40, 50" 1

18 |[Deitnosd|  Pulirod (85, 91, 93, 96, 100, 105" Lengths) | 1 ©
19 | 501-0612 Pullrod Hardware Kit 1

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 3



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY 7” Open System #103-0215

1 [501-10XX | Alum. Wind Guard 80, 84, 87, 89, 93, 96, 100" | 1 (Widths of 80, 84, 87, 89, 93, 96, 100”)
2 |501-13XX| Alum. Roller Tube Assy 80,84,87,89,93,96,100" | 1
3 | 501-15XX |Mounting Bar-Steel 40, 42, 43.5, 44.5, 46.5, 48, 50" 2
4 501-0207 7.5” Aluminum End Plate (Drvr.) 1
5 |501-0208 7.5” Aluminum End Plate (Pass.) 1
6 |505-5002 Nylon Washer 1
7 | 505-2503 1/4” Lock Washer 3
8 |503-2503 1/4” - 20 x 1/2”lg. HHCS Bolt 3 | ]
9 501-0804 Steel Spring Shaft Anchor 1
10 | 505-2502 1/4” Flat Washer USS 12 //""
111 501-150X (Specﬁ‘y ,\SAtOelierl]th)r:gAll?Jar‘;inum) 2
12 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 4
13 | 501-0805 Universal Bolt In Stud Kit 1
14 | 504-3103 5/16” - 18 Nyloc Nut 4
15 | 505-3102 5/16” Lock Washer 12
16 | 503-3101 5/16” - 18 x 1/2"lg. HHCS Bolt 8
17 | 503-3102 5/16” - 18 x 1”Ig. HHCS Bolt 4

REV. 12/13/16 WLH (@)

(&)
Pullrod Hardware
ITEM PART # DESCRIPTION QTY

18 | 501-0301 Tarp Return Ramps (Steel) 2
-~ 1501-0302 Tarp Return Ramps (Alum.) 2
19 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
- 1501-0608 Rope Storage Kits (4 Alum. Hooks) 1
20 [517-10XX Pull Rope (20, 25, 30, 35, 40, 50) 1
21 |Resionned| Pulirod (85, 91, 93, 96, 100, 105" Lengths) | 1
22 | 501-0612 Pullrod Hardware Kit 1

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 4



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY Housing Assembly for Steel Protector #106-0215
1 | 501-010X | Galv. Steel Protector Housing 80, 84, 87, 89, 93,96, 100" | 1 (Mounts to back
2 |501-130X| Roller Assembly 80, 84, 87, 89, 93, 96, 100” 1
3 |501-0138 48" x 5-1/2” Galv. Insert 1
4 ]901-152X (Spec?lesé?glwcl)?lﬂtj ket Left) 1
5 |501-152X (Specifsyygttzrgl or Au|ﬁtr5;ﬁ§e-treight) 1
6 |501-0254 Passenger Side Plate for “N” System 1
7 | 501-0253 Driver Side Plate for “N” System 1
8 |501-0633 Universal Bolt in Stud Kit 1
9 |501-0804 Steel Spring Shaft Anchor 1
10 | 505-5002 Nylon Washer 1
11 | 503-2505 1/4” - 20 x 3/4”lg. Carriage Bolt 8
12 | 505-2502 1/4” Flat Washer USS 24
13 | 504-2506 1/4” - 20 Nyloc Nut (Thin) 12
14 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 4
15 |504-3103 5/16” - 18 Nyloc Nut 4
16 | 503-2503 1/4” - 20 x 1/2"lg. HHCS Bolt g
17 | 505-2503 1/4” Lock Washer 3
18 | 504-2503 1/4” - 20 Nyloc Nut 8
19 | 503-2501 1/4” - 20 x 1/2”lg. Carriage Bolt 12
20 [soropxq| St Prolecr ystom Hardware 1
Pullrod Hardware REV. 11/15/16 WLH
21 | 501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
22 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
23 |517-10XX Pull Rope (20, 25, 30, 35, 40, 50") 1
24 |Reermined | Pullrod (85, 91, 93, 96, 100, 105" Lengths) | 1
25 |501-0612 Pullrod Hardware Kit 1

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 5



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps Systems

ITEM PART # DESCRIPTION QTY
1 501-014X | Gal. Steel Protector Hsg. 80, 84, 87, 89, 93, 96, 100 1
2 |501-130X| Roller Assembly 80, 84, 87, 89, 93, 96, 100” 1
3 |501-152X (Speci%y SSt?glhg?%LEnrii%ﬁt- Left) 1
4 |501-152X (Specifsyygttzg o Aulztnﬁgau%(e-tRight) 1
5 501-0240 Passenger Side Plate for “N+” System 1
6 |501-0239 Driver Side Plate for “N+” System 1
7 501-0633 Universal Bolt In Stud Kit 1
8 |501-0804 Steel Spring Shaft Anchor 1
9 505-5002 Nylon Washer 1
10 | 503-2505 1/4” - 20 x 3/4”lg. Carriage Bolt 10
11 | 505-2502 1/4” Flat Washer USS 14
12 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 4
13 | 504-3103 5/16” - 18 Nyloc Nut 4
14 | 503-2503 1/4” - 20 x 1/2”lg. HHCS Bolt g
15 | 505-2503 1/4” Lock Washer 3
16 | 504-2503 1/4” - 20 Nyloc Nut 10
17 |sot-omx|  Stee Prolecer Syt Hardare 1

REV. 11/15/16 WLH

Pullrod Hardware

&
.«,

ITEM PART # DESCRIPTION QTY
18 |501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
19 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
20 [517-10XX Pull Rope (20, 25, 30, 35, 40, 50") 1
21 |Resrned | Pullrod (85, 91, 93, 96, 100, 105" Lengths) | 1
22 | 501-0612 Pullrod Hardware Kit 1

Housing Assembly for Steel Protector Plus #114-0215
(Mounts to back

of System “/@

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 6



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps Systems

X-Pando Adjustable Steel Protector #116-3027, 116-3017

ITEM PART# DESCRIPTION QTY
1 501-0167 76” Telescope Steel Protector Center Hsg. 1
2 |501-0168 14” Steel Protector Adj. End (Left) 1
3 |501-0169 14” Steel Protector Adj. End (Right) 1
4 501-0280 Large Telescope Ratchet End Plate 1
5 501-0281 Large Telescope End Plate Pass. 1
L (Spec;ri)gy gqgglngpglsririnum) 2
7 501-0138 Galvanized Insert 1
8 506-9905 10 - 32 x 1/2” Phillips Pan Head Screw 4
9 |503-2501 1/4” - 20 x 1/2” USS Carriage Bolt 22
10 | 504-2506 1/4” Hex Lock Nut “Thin” 22
11 | 505-2502 1/4” USS Washer 5/16” Hole 22
12 | 505-3102 5/16” Lock Washer 14
13 | 503-3101 5/16” - 18 x 1/2” Hex Bolt 14
14 | 503-2502 1/4” - 20 x 1/2” SS Button HD Screw 4
15 | 504-2504 1/4” - 20 Weld Nut - Single 4
167 501°150X (Speci?y ,\S/Itct)el:arl]tg;%ﬁirqinum) 2
17 | 501-0630 System End Plate Ratchet Assembly 1
18 | 501-1363 Adjustable Roller Tube Assembly 1
19 | 501-0632 System End Plate Stud 2.4” 1
20 |505-5002 | Nylon Washer .51 ID x 1.25 OD x .063 Thick 2

REV. 11/15/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

7



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps Systems

X-Pando Pre-Adjusted Steel Protector #116-3028, 116-3018

ITEM PART# DESCRIPTION QTY
1 501-0167 76” Telescope Steel Protector Center Hsg. 1
2 |501-0168 14” Steel Protector Adj. End (Left) 1
3 |501-0169 14” Steel Protector Adj. End (Right) 1
4 501-0280 Large Telescope Ratchet End Plate 1
5 501-0281 Large Telescope End Plate Pass. 1
o B (sgéliwsf‘{étg%? :I:ritiiilm) 2
7 501-0138 Galvanized Insert 1
8 506-9905 10 - 32 x 1/2” Phillips Pan Head Screw 4
9 |503-2501 1/4”- 20 x 1/2” USS Carriage Bolt 22
10 | 504-2506 1/4” Hex Lock Nut “Thin” 22
11 | 505-2502 1/4” USS Washer 5/16” Hole 22
12 | 505-3102 5/16” Lock Washer 14
13 | 503-3101 5/16” - 18 x 1/2” Hex Bolt 14
14 | 503-2502 1/4” - 20 x 1/2” SS Button HD Screw 4
15 | 504-2504 1/4” - 20 Weld Nut - Single 4
e |B=tate (Speci?y ,\S/Itct)al:arl]t:)r;%ﬁizinum) 2
17 |501-0630 System End Plate Ratchet Assembly 1
18 |501-13XX| Roller Tube Assembly 80, 84, 87, 89, 93, 96, 100" 1
19 | 501-0632 System End Plate Stud 2.4” 1
20 |[505-5002 | Nylon Washer .51 ID x 1.25 OD x .063 Thick 2

REV. 11/15/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

8



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps Systems

ITEM PART # DESCRIPTION QTY
1 |501-01XX | 8.5” Super Shield Housing 80, 84, 87, 89, 93, 96, 100" | 1
2 |501-13XX Roller Tube Assy 80,84,87,89,93,96,100” 1
o Jamamon] Mg ity | 2
4 |s01-150K e e e 2
5 501-0809 Ratchet Housing
6 | 501-0806 Ratchet Cover
7 | 501-0825 Ratchet Kit
8 |501-0630 Ratchet Assembly
9 501-0632 System End Plate Stud Kit
10 | 505-5002 Nylon Washer
11 | 503-3101 5/16” - 18 x 1/2"lg. HHCS Bolt
12 | 505-3102 5/16” Lock Washer
13 | 506-9905 #10 - 32 x 1/2”1g. Phillips Pan Screw
14 | 607-0061 Pulltarps Decal

REV. 10/12/16 WLH

Pullrod Hardware

ITEM PART# DESCRIPTION QTY
15 | 501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
16 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
17 | 517-10XX Pull Rope (20, 25, 30, 35, 40, 50) 1
1 |Qetermined|  Pulirod (85, 91, 93, 96, 100, 105" Lengths) 1
19 | 501-0612 Pullrod Hardware Kit 1

8” Super Shield System #107-0215
(Widths of 80, 84, 87, 89, 93, 96, 100”)

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 9



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY 9.5” Universal Super Shield System #108-0215
1 |501-01XX | 9.5” Super Shield Housing 80, 84, 87, 89, 93, 96, 100" | 1 (Widths of 80, 84, 87, 89, 93, 96, 100”)
2 |501-13XX Roller Tube Assy 80,84,87,89,93,96,100" 1
O R A I
4 | 501-150X (Specﬁy Ié?erg?o'\rﬂ,glﬂminum) 2
5 501-0809 Ratchet Housing
6 |501-0806 Ratchet Cover
7 501-0825 Ratchet Kit
8 |501-0630 Ratchet Assembly
9 501-0801 System End Plate Stud Kit
10 | 505-5002 Nylon Washer
11 | 503-3101 5/16” - 18 x 1/2”lg. HHCS Bolt
12 | 505-3102 5/16” Lock Washer
13 | 506-9905 #10 - 32 x 1/2”Ig. Phillips Pan Screw @
14 | 607-0061 Pulltarps Decal

REV. 10/12/16 WLH

Pullrod Hardware

ITEM PART# DESCRIPTION
15 | 501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
16 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
17 | 517-10XX Pull Rope (20, 25, 30, 35, 40, 50) 1
1 |Qetermined|  Pulirod (85, 91, 93, 96, 100, 105" Lengths) 1
19 | 501-0612 Pullrod Hardware Kit 1 @

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 10



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY 9.5” Ultimate Super Shield System #109-0215
1 |501-01XX | Alum. Super Shield Housing 80, 84, 87, 89, 93, 96" | 1 (Widths of 80, 84, 87, 89, 93, 967)
2 [501-13XX Roller Assembly 80, 84, 87, 89, 93, 96” 1
3 |s01-15xx | Mg Stoel or Aluminam) | 2
4 505-5001 1/2” AN Flat Washer 1
5 504-5001 1/2” Crimp Nut 1
6 | 505-5002 Nylon Washer 2
7 503-3105 5/16” - 18 x 1”Ig. HHCS Bolt 4
8 |503-2528 1/4” - 20 x 1/2"lg. SS Truss Head Torx 16
9 | 501-0227 Alum. Ratcheting Plate 9.5” 1
10 | 501-0228 Alum. Non Ratchet End Plate 9.5” 1
11 |501-150X (Specity Steel or Alininum) -
12 | 501-0806 Ratchet Cover 1
13 | 501-0825 Ratchet Kit 1
14 | 506-9905 #10 - 32 x 1/2"lg. Philips Pan Head 4
15 | 505-3102 5/16” Lock Washer 12
16 | 503-3101 5/16” - 18 x 1/2"lg. HHCS Bolt 8
17 | 501-0803 System End Plate Stud 2.8” 1
18 | 505-2502 1/4” Flat Washer USS 4
19 | 607-0061 Pulltarps Decal 1

REV. 10/20/16 WLH -

Pullrod Hardware

ITEM PART # DESCRIPTION QTY
20 |501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
21 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
22 |517-10XX Pull Rope (20, 25, 30, 35, 40, 50") 1
23 |Qeermned | Pullrod (85, 91, 93, 96, 100, 105" Lengths) | 1
24 | 501-0612 Pullrod Hardware Kit 1 @

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 11



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY Housing Assembly for Open System

1 |501-1310 | Roller Tube Assy. 80, 84, 87, 89, 93, 96, 100" | 1 with Electric Drive #110-0215
2 | 505-5001 1/2” AN Flat Washer 1
3 | 504-5001 1/2” - 13 Crimp Nut 1
4 |501-152X (Swostty Sioel o Aluminum) 2
5 | 505-2502 1/4” Flat Washer USS 7
6 |504-3103 5/16” - 18 Nyloc Nut 7
7 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 6
8 |501-0801 System End Plate Stud 2.4” 1
9 |501-0221 9” Open End Plate, Electric (Drvr.) 1
10 | 501-0220 9” Open End Plate (Pass.) 1
11 | 503-3108 5/16” - 18 x 1 3/4”lg. HHCS Bolt 1
12 | 503-3103 5/16” - 18 x 3/4”lg. HHCS Bolt 3
13 | 505-3102 5/16” Lock Washer 3
14 | 501-980X | Spacer Rod 7/8” 80, 84, 87, 89, 93, 96, 100" 1
15 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt 2
16 | 517-0906 12V DC Electric Motor 1
- | 514-0124 6 Ga. Electric Wire (Not shown) 100’
-- | 514-0101 Switch Assembly (Not shown) 1

REV. 11/15/16 WLH

Pullrod Hardware

ITEM PART # DESCRIPTION QTY

17 | 501-0301 Tarp Return Ramps (Steel)
-- |1 501-3102 Tarp Return Ramps (Alum.)
18 | 501-0643 Rope Storage Hooks (Steel)
-- | 501-0642 Rope Storage Hook (Alum.)

19 [517-10XX| Pull Rope (20, 25, 30, 35, 40, 45, 50')
20 |Reerined| Pullrod (85, 91, 93, 96, 99, 105" Lengths)

21 501-0612 Pullrod Hardware Kit

Sl a2 INN

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 12



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTyY Housing Assembly for Universal Super Shield
1 |501-01XX| SS Housing 9.5°80, 84, 87, 89, 93, 96, 100” 1 with Electric Drive #111-0215
2 |501-13XX Roller Tube Assy. 80,84,87,89,93,96,100” 1
3 |s01-15xx | MOUNING ST Stael or Alorminurm) | 2
4 | 505-2502 1/4” Flat Washer USS 1
5 503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt 1
6 |503-3105 5/16” - 18 x 1”Ig. HHCS Bolt
7 503-3101 5/16” - 18 x 1/2”’lg. HHCS Bolt
8 |[505-3102 5/16” Lock Washer
9 |504-3103 5/16” - 18 Nyloc Nut
10 | 506-9905 #10 - 32 x 1/2”lg. Phillips Head Pan
11 | 501-1235 Alum. Adaptor Plate-SW Motor
12 | 501-0632 System End Plate Stud Kit
N e I e
14 | 517-0906 12V DC electric Motor
- | 514-0121 6 Ga. Electric Wire (Not Shown)
-- | 514-0505 Gray Quick Disconnect (Not Shown)
-- | 514-0101 Switch Assembly (Not shown)
15 | 607-0061 Pulltarps Decal

REV. 10/20/16 WLH

Pullrod Hardware

ITEM PART # DESCRIPTION
16 | 501-0301 Tarp Return Ramps (Steel)
-- | 501-0302 Tarp Return Ramps (Alum.)
17 | 501-0621 Rope Storage Kits (4 Steel Hooks)
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks)
18 |517-10XX Pull Rope (20, 25, 30, 35, 40, 50")
19 (Deiemosd|  Pulirod (85, 91, 93, 96, 100, 105" Lengths)
20 |501-0612 Pullrod Hardware Kit

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 13



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Pulltarps Systems
ITEM PART # DESCRIPTION QTY Housing Assembly for Ultimate Aluminum

1 |501-0129 | Ultimate Alum. Housing 80, 84, 87, 89, 93, 96” 1 with Electric Drive #112-0215
2 [501-1310 Roller Assembly 80, 84, 87, 89, 93, 96” 1
o Jamon] Mg BN St |
4 | 501150 (Specly Steel or Aminum) 2
5 501-0229 Elec. Ultimate Alum. End Plate - Left Side 1
6 |501-0228 Ultimate Alum. End Plate - Right Side 1
7 501-0803 System End Plate Stud Kit 1
8 |517-0102 Flanged End Cap 1
9 501-9915 Roller Drive Aluminum End Cap 1
10 |506-9916 Screw #8 - 18 x 3/4” Self Drilling 1
11 | 503-3105 5/16” - 18 x 1”lg. HHCS Bolt 7
12 | 503-2528 1/4” - 20 x 1/2”lg. SS Truss Head Torx 16
13 | 504-3103 5/16” - 18 Nyloc Nut 1
14 | 503-3108 5/16” - 18 x 1-3/4” Hex Bolt 1
15 | 505-2502 1/4” Flat Washer USS 7
16 | 505-3102 5/16” Lock Washer 15
17 | 503-3101 5/16” - 18 x 1/2”lg. HHCS Bolt 8
18 | 607-0061 Pulltarps Decal 1
19 | 517-0906 12V DC Electric Motor 1
-- | 514-0101 Switch Assembly (Not shown) 1
- | 514-0124 6 Ga. Wire (Not Shown) 100’

Pulirod Hardware REV. 10/20/16 WLH

ITEM PART# DESCRIPTION QTY

20 |501-0301 Tarp Return Ramps (Steel) 2
-- | 501-0302 Tarp Return Ramps (Alum.) 2
21 | 501-0621 Rope Storage Kits (4 Steel Hooks) 1
-- | 501-0608 Rope Storage Kits (4 Alum. Hooks) 1
22 |517-10XX Pull Rope (20, 25, 30, 35, 40, 50") 1
23 |Restmoed | Pulirod (85, 91, 93, 96, 100, 105" Lengths) 1
24 | 501-0612 Pullrod Hardware Kit 1 @

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 14



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Pulltarps System Options

PULLTARPS SYSTEM OPTIDNS

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 15



PULLTARPS

[ ADVANCED TARPING TECHNOLOGIES MFG. j@
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps System Options

Existing

(8) (Optional)

Manual Steel Arm Retrofit Kit #113-2212

ITEM PART# DESCRIPTION QTY
1 503-3713 3/8” - 16 x 2-1/2”lg. HHCS Bolt 2
2 | 503-3709 3/8” - 16 x 2"lg. HHCS Bolt 2
3 | 504-3702 3/8” - 16 Nyloc Nut 6
(Optional) 4 501-1229 Lower Connection Arm 2
5 501-1195 Pivot Assembly 2
6 | 503-5003 1/2” - 13 x 1”lg. HHCS Bolt 2
7 501-1118 Arm System Pullrod Connection 2
N ?—E Arm Options
6" ITEM PART# DESCRIPTION QTY
8 501-1202 Upper Arm Tubing-Drilled 2
9 501-1230 Upper Arm Extension, Bent-35° 2
10 |501-1205 Upper Arm Tubing-Drilled-Bent 2
REV. 10/21/16 WLH
(10) (Optional)
—— ———————— ———— —— - —————-
»l
77 i

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 16



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps System Options

(Optional)

Steel Manual Arms (Complete Kits) #113-2214, 113-2215

ITEM PART# DESCRIPTION QTY
1 501-1251 Elbow Kit (Steel Arms) 1
2 501-0430 Universal Tear Drop Pullbar 1
3 501-1195 Pivot Assembly 2
4 501-1229 Lower Connection Arm Tube 2
5 501-1293 Tear Drop Bumper Kit 1
Arm Options
ITEM PART# DESCRIPTION QTY
6 501-1202 Straight Upper Arm 2
7 501-1230 Upper Arm Extension, Bent-35° 2
8 501-1205 Upper Arm Tubing-Drilled-Bent 2
REV. 10/20/16 WLH
(8) (Optional)
g — — — — — — P -— —— —— —_—— =] =
»l
77 o

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.



[ PULLTARPS ]
ADVANGED TARPING TECHNOLOGIES MFG- _JiR
A Division of Roll Rite, LLC
1404 N. Marshall Ave. EI Cajon CA. 92020 Pulltarps System Options
Manual Aluminum Arm Retrofit Kit #113-2222
ITEM PART# DESCRIPTION QTY
1 501-1118 Arm System Pullrod Connection 2
2 | 503-3713 3/8” - 16 x 2-1/2”lg. HHCS Bolt 2
Existing 3 | 503-3709 3/8”-16 x 2"lg. HHCS Bolt 2
4 | 504-3702 3/8” - 16 Nyloc Nut 6
5 501-1217 Aluminum Lower Arm Tube 2
6 501-1195 Pivot Assembly 2
7 | 503-5003 1/2” - 13 x 1”lg. HHCS Bolt 2
Arm Options
ITEM PART# DESCRIPTION QTY
8 501-1211 Upper Arm Tubing-Drilled 2
) Aluminum Upper Arm with Bend
ﬂ 9 [501-1214 (Optional - Sold Separately) 2
REV. 10/21/16 WLH
(Optional)

(Optional)

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 18



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Pulltarps System Options

(Optional)

Aluminum Manual Arm Kits #113-2224, #113-2225

ITEM PART# DESCRIPTION QTY
1 501-0791 Elbow Kit for Aluminum with Tear Drop 1
2 501-0430 Universal Tear Drop Pullbar 1
3 501-1195 Pivot Assembly Kit 2
4 501-1217 Aluminum Lower Arm Tube 2
5 501-1293 Tear Drop Bumper Kit 1

Arm Options

ITEM PART # DESCRIPTION QTY
6 501-1211 Aluminum Upper Arm 2
7 501-1214 Aluminum Upper Arm with Bend 2

REV. 10/21/16 WLH

(With Bent Arms-Optional)

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 19



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Pulltarps System Options
ITEM PART # DESCRIPTION QTY Optional Load Climber #501-0901
1 505-2502 1/4” Flat Washer USS 2
2 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt 2
3 504-2503 1/4” - 20 Nyloc Nut 2
4 501-0905 Load Climber Angle 1
5 |503-2514 1/4” - 20 x 2-1/4"lg. HHCS Bolt 2
6 |501-0902 Load Climber Rod 32’lg. 7/8” Dia. 1
7 | 501-0909 Load Climber 1” PVC 1 1/4” OD. 1
8 |[501-0903 Load Climber Swivel Arm 5” 2
9 |501-0912 Strap for Load Climber 1
10 | 501-0910 14-3/4”lg. Roller Assembly 2

REV. 10/14/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 20



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Pulltarps System Options
ITEM PART # DESCRIPTION QTY Optional Asphalt Load Climber #501-0913
1 505-2502 1/4” Flat Washer USS 2
2 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt 2
3 504-2503 1/4” - 20 Nyloc Nut 2
4 501-0905 Load Climber Angle 1
5 |503-2514 1/4” - 20 x 2-/4”lg. HHCS Bolt 2
6 |501-0902 Load Climber Rod 32’lg. 7/8” Dia. 1
7 | 501-0909 Load Climber 1” PVC 1-1/4” OD. 1
8 |[501-0903 Load Climber Swivel Arm 5” 2
9 |501-0912 Strap for Load Climber 1
10 | 501-0914 14-3/4”Ig. Asphalt Roller Assembly 2

REV. 10/14/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 21



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms

ELECTRIC ARM HOUSINGS

AUTOMATIC ARMS

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 22



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms
9” Open Electric Arm System #201-0215

ITEM PART # DESCRIPTION QTY
1 [501-13XX Roller Tube 80, 84, 87, 89, 93, 96, 100” 1
2 | 501-1526 Open System Mount Bracket (Steel) 2
- | 501-1525 Open System Mount Bracket (Alum.) 2
3 | 505-2502 1/4” Flat Washer USS 7
4 | 504-3103 5/16” - 18 Nyloc Nut 7
5 |[503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 6
6 |503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt 1
7 | 503-3103 5/16” - 18 x 3/4”l]g. HHCS Bolt 3
8 |505-3102 5/16” Lock Washer 3
9 |501-0632 System End Plate Stud Kit 1
10 | 501-0221 9” Open End Plate, Electric (Drvr.) 1
11 | 501-0220 9” Open End Plate (Pass.) 1
12 | 503-7501 3/4” - 10 x 1”lg. HHCS Bolt 2
13 [ 501-9915 Roller Drive Aluminum End Cap 1
14 | 506-9916 Screw #8 - 18 x 3/4” Self Drilling 1
15 [501-980X | Spacer Rod 7/8” - 80, 84, 87, 89, 93, 96, 100” 1
16 | 517-0102 Flanged End Cap 1
17 | 517-0906 1.1HP 12V DC Electric Motor 1
-- | 517-0909 1.3HP 12V DC Electric Motor 1

REV. 10/21/16 WLH

For technical support call us at (877) 867-6265 or visit our website at Pulltarps.com. 23



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms
7” Aluminum Electric Arm System #204-0215

ITEM PART# DESCRIPTION QTY

1 |501-10XX| Alum. Wind Guard 74, 80, 84, 87, 89, 96, 96, 100” 1

2 |501-13XX| Roller Tube Assy. 80, 84, 87, 89, 93, 96, 100” 1

3 50115 | Mo e Steel or Aluminumy | 2

4 501-0208 7.5” Folded Alum. End Plate (Pass.) 1

5 501-0209 7.5” Folded Ele. Alum. End Plate (Drvr.) 1

6 501-0633 Universal End Plate Stud Kit 1

7 | 504-3103 5/16” - 18 Nyloc Nut 5
SN LA S0 (Speci?y ,\SAt?auerI]tcl::%\ﬁ?rzinum) 2
9 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt 4
10 | 503-3101 5/16” - 18 x 1/2"lg. HHCS Bolt 8
11 | 505-3102 5/16” Lock Washer 15
12 | 503-3102 5/16” - 18 x 5/8”l]g. HHCS Bolt 4
13 |503-3108 5/16” - 18 x 1-3/4”Ig. HHCS Bolt 1

14 | 517-0906 12V DC Electric Motor 1.1 HP 1

-- | 517-0909 12V DC Electric Motor 1.3 HP --
15 | 503-3103 5/16” - 18 x 1”Ig. HHCS Bolt

16 | 501-9915 Aluminum Driver End Cap 1

17 | 505-2502 1/4” Flat Washer USS 13

REV.11/15/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 24



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

ITEM PART# DESCRIPTION QTY
1 |501-01XX | Galv. Steel Protector Hsg. 74, 80, 84, 87, 89, 96,96, 100" | 1
2 [501-13XX| Roller Tube Assy. 80, 84, 87, 89, 93, 96, 100” 1
3 |501-0138 48” x 5 1/2” Galvanized Insert 1
4 1901-152X (Spec?lesé?g:elwcl)?%ltj ket Left) 1
5 [501-152X (Specifsyygttzrgl o AU|TJtnI3;ﬁ§e-tRight) 1
6 |501-0254 Right End Plate for “N” System 1
7 501-0255 Electric End Plate “N” System 1
8 501-0633 Universal Bolt In Stud Kit 1
9 | 503-2505 1/4” - 20 x 3/4”lg. Carriage Bolt 8
10 | 505-2502 1/4” Flat Washer USS
11 | 504-2503 1/4” - 20 Nyloc Nut
12 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt
13 | 504-3103 5/16” - 18 Nyloc Nut
14 | 503-2501 1/4” - 20 x 1/2”Ig. Carriage Bolt
15 [503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt
16 | 503-3103 5/16” - 18 x 3/4”lg. HHCS Bolt
17 | 505-3102 5/16” Lock Washer
18 |[517-0906 12V DC Electric Motor 1.1HP
- | 517-0909 12V DC Electric Motor 1.3HP
19 | 504-2506 1/4” - 20 x Nyloc Nut (Thin)

20 |501-9915 Driver Aluminum End Cap
21 | 607-0061 Pulltarps Decal

9” Steel Protector Electric Arm System #208-0215

DESCRIPTION

Steel Protector System Hardware 1
(Specify Steel or Aluminum)

ITEM PART#

22 |501-06XX

(Mounts to back

of Systemi/@

REV. 11/15/16 WLH

@

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 25



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

ITEM PART # DESCRIPTION QTy Universal Super Shield Electric Arm System #210-0215
1 |501-01XX| 9.5” Super Shield Hsg. 80, 84, 87, 89, 93, 96, 100"
2 [501-13XX| Roller Tube Assy. 80, 84, 87, 89, 93, 96, 100”
3 |sor-txx | MOUNG SR Stael or Alurmnumy -
4 | 505-2502 1/4” Flat Washer USS
5 |503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt
6 |503-3105 5/16” - 18 x 1”lg. HHCS Bolt
7 | 503-3101 5/16” - 18 x 1/2”lg. HHCS Bolt
8 |505-3102 5/16” Lock Washer
9 |504-3103 5/16” - 18 Nyloc Nut
10 | 506-9905 #10 - 32 x 1/2”lg. Phillips Head Pan
11 | 501-9915 Roller Drive Aluminum End Cap
12 | 517-0102 Flanged End Cap
13 | 506-9916 Screw #8 - 18 x 3/4” Self Drilling
14 | 501-0632 System End Plate Stud Kit
15 |501-1235 Aluminum Adaptor Plate - SW Motor
16 |501-150x e
17 | 517-0906 12V DC Electric Motor 1.1HP
-- | 517-0909 12V DC Electric Motor 1.3HP
18 | 607-0061 Pulltarps Decal

REV. 10/03/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.




[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Ultimate Aluminum Housing Electric Arms System #213-0215

501-01XX | Ultimate Aluminum Hsg. 80, 84, 87, 89, 93, 96”
2 [501-13XX Roller Tube Assy. 80, 84, 87, 89, 93, 96” 1
3 [sor-texx| MO R Steel or Alumimim) | 2
4 501-1506 6” Large Mounting Bar (Steel) 2
-- | 501-1505 6” Large Mounting Bar (Alum.) --
5 |[501-0229 | Electric Ultimate Alum. End Plate - Left Side 1
6 |501-0228 Ultimate Alum. End Plate - Right Side 1
7 | 501-0803 System End Plate Stud Kit 1
8 517-0102 Flanged End Cap 1
9 |[501-9915 Roller Drive Aluminum End Cap 1
10 | 506-9916 Screw #8 - 18 x 3/4” Self Drilling 1
11 | 503-3105 5/16” - 18 x 1”lg. HHCS Bolt 7
12 | 503-2528 1/4” - 20 x 1/2”Ig. SS Truss Head Torx 16
13 | 504-3103 5/16” - 18 Nyloc Nut 1
14 | 503-3108 5/16” - 18 x 1-3/4 Hex Bolt 1
15 | 505-2502 1/4” Flat Washer USS 7
16 | 505-3102 5/16” Lock Washer 15
17 | 503-3101 5/16” - 18 x 1/2”lg. HHCS Bolt 8
18 | 607-0061 Pulltarps Decal
19 | 517-0906 12V DC Electric Motor 1.1HP
-- | 517-0909 12V DC Electric Motor 1.3HP

REV. 10/21/16 WLH

For technical support call us at (877) 867-6265 or visit our website at Pulltarps.com.

27



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

ITEM PART # DESCRIPTION QTY
1 [1501-01XX| Steel Protector Plus Hsg. 80, 84, 87, 89, 93, 96, 100" 1
2 [501-13XX| Roller Tube Assy. 80, 84, 87, 89, 93, 96, 100” 1
o s SpmmEREEaL |
4 _|501-152X L peday Steci or Akiminn). 1
5 501-0240 Right End Plate for “N” System 1
6 |[501-0241 Electric End Plate “N” System 1
7 501-9915 Roller Drive Aluminum End Cap 1
8 |[517-0102 Flanged End Cap 1
9 | 506-9916 Screw #8 - 18 x 3/4” Self Drilling 1
10 | 501-0633 Bolt-In Stud Kit 1
11 | 503-2505 1/4” - 20 x 3/4”lg. Carriage Bolt
12 | 505-2502 1/4” Flat Washer USS
13 | 504-2503 1/4” - 20 Nyloc Nut
14 | 503-3104 5/16” - 18 x 3/4”lg. Carriage Bolt
15 | 504-3103 5/16” - 18 Nyloc Nut
16 | 503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt
17 | 503-3103 5/16” - 18 x 3/4”lg. HHCS Bolt
18 | 505-3102 5/16” Lock Washer
19 | 517-0906 12V DC Electric Motor 1.1HP
-- | 517-0909 12V DC Electric Motor 1.3HP
20 |607-0061 Pulltarps Decal

REV. 04/21/17 WLH

Steel Protector Plus Electric Arms System #217-0215

DESCRIPTION

Steel Protector System Hardware 1
(Specify Steel or Aluminum)

ITEM PART#

21 |501-06XX

(Mounts to back

of System)‘/@

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 28



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Electric Adjustable Steel Protector #218-0215

REV.11/15/16 WLH
ITEM PART# DESCRIPTION QTY
1 501-0170 Telescoping SP Sub Assembly 1
................................... 2 | 501-0282 Large SP Electric End Plate 1
3 501-1364 64.5 Adjustable Roller Tube 1
4 | 501-1367 36" Adjustable Roller Tube Assembly 1
5 |501-150X (Spec?whg?euerr%? ngrinum) 2
9 | SUHEeX (Speciy Stoel of Rlurnum) 2
7 501-9915 Roller Drive Aluminum End cap 3” 1
8 |503-2501 1/4” - 20 x 1/2” USS Carriage Bolt 5)
9 |503-2502 1/4” - 20 x 1/2” SS Button HD Screw 4
10 |503-3101 5/16” - 18 x 1/2” Hex Bolt 14
11 | 503-3103 5/16” - 18 x 3/4” HHCS Bolt 3
12 | 503-3108 5/16” - 18 x 1-3/4” HHCS Bolt 1
13 | 504-2504 1/4” - 20 Weld Nut - Single 4
14 | 504-2506 1/4” Hex Lock Nut “Thin” )
15 | 504-3103 5/16 - 18 Nyloc Nut 1
16 | 505-2502 1/4” USS Washer 5/16” Hole 6
17 | 505-3102 5/16” Lock Washer 17
18 |[506-9935| Screw, #10 - 32 x 1/2” P-MOD Truss Self Drl. 3
19 | 517-0102 Flanged End Cap 1
20 |517-0906 12V DC Electric Motor 1.1HP 1
-- | 517-0909 12V DC Electric Motor 1.3HP --
For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 29



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms
Rear Transfer Inside Arm System #501-1780

(Front)

(Rear)

ITEM PART# DESCRIPTION QTY
1 501-0430 Universal Teardrop Pullrod 1
2 |501-1213 Aluminum Upper Arm Tubing, 51-3/8”lg. 2
3 501-1219 Aluminum 3 Spring Arm Tube, 55”Ig. 2
4 | 501-0791 Elbow Kit (For aluminum with Teardrop) 2
5 501-1293 Teardrop Bumper Kit 1
6 |501-1105 3 Spring Housing Assembly (Driver) 1
7 501-1106 3 Spring Housing Assembly (Pass.) 1
8 501-9940 Arm Stop 2
9 506-3705 3/8” - 16 x 2" Self Tapping Screw 4

REV. 10/21/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 30



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms
High Mount Arm System #501-1781

ITEM PART# DESCRIPTION QTY
1 501-0430 Universal Teardrop Pullrod 1
2 501-1213 Aluminum Upper Arm Tubing, 51-3/8”Ig. 2
3 501-1219 Aluminum 3-Spring Arm Tube, 557Ig. 2
4 | 501-0791 Elbow Kit (For aluminum with Teardrop) 2
5 501-1293 Teardrop Bumper Kit 1
6 |501-1105 3 Spring Housing Assembly (Driver) 1
7 501-1106 3 Spring Housing Assembly (Pass.) 1

REV. 10/21/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 31



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Inside Transfer / Hight Mount 3 Spring Housing Assembly

#501-1105 (Driver-Opposite), 501-1106 (Pass.-Shown)

ITEM PART # DESCRIPTION QTY
1 505-5001 1/2” AN Flat Washer 2
2 | 505-2502 1/4” Flat Washer USS 4
3 | 503-5008 1/2” - 13 x 3/4” Set Screw 2
4 | 504-5004 1/2” - 13 Nyloc Nut 1
5 |503-5011 1/2” - 13 x 3-1/4”lg. HHCS Bolt 1
6 |506-0101 1-1/4” Snap Ring 1
7 | 505-9904 Washer, W/Tang 1-7/8” 1
8 | 503-2503 1/4” - 20 x 1/2”lg. HHCS Bolt 4
9 501-1158 Spring Connection - Arm System 1
10 | 501-1123 Pivot Assembly Inside Tran. 1
11 | 501-1109 Spring Side Plate Assembly 1
12 | 517-9921 Small Spring for Arm System 3
13 | 501-1151 Arm Dust Cover 1
14 | 501-1155 UHMW Pivot Retainer 2-1/2” Dia. 2

REV. 10/13/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

32



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

(Nlustration view shown looking from
Passenger Side to Rear of Vehicle.)

Steel Arms to 22’ #501-0749, 501-0782

ITEM PART # DESCRIPTION QTY
1 501-1293 Teardrop Bumper Kit 1
2 | 501-1251 Elbow Kit (For Steel) 1
3 [501-1103 4 Spring Housing (Driver Side) 1
4 | 501-1104 4 Spring Housing (Pass. Side) 1
5 501-0430 Universal Teardrop Pullrod 1
6 |506-5008 1/2” - 13 x 3/4”lg. Set Screw 4
-- |514-0120 6 Ga. Electric Wire 60’
Arm Options
ITEM PART # DESCRIPTION QTY
Steel Upper Arm Tubin
501-1202 (Includzg in 501-0782)g 2
sorrzos|  UPPeram Lbng Dled smagert |
501-1207 Offset Upper Arm Tube 2
501-1230 Upper Arm Extension, Bent-35° 2

REV. 01/03/17 WLH

(Optional)

60

I

»l

(Optional)
247
= EE.
35°<p—gl
-E - ==
|l
>
21
35° It

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

33



ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

[ PULLTARPS ]

Electric Arm Housings & Automatic Arms

(Nlustration view shown looking from
Passenger Side to Rear of Vehicle.)

21

Steel Arms to 22’ #501-0750, 501-0751

ITEM PART # DESCRIPTION QTY

1 501-1293 Teardrop Bumper Kit 1

2 | 501-1251 Elbow Kit (For Steel) 1

3 [501-1103 4 Spring Housing (Driver Side) 1

-- | 501-1253 Steel Offset 4 Spring Hsg. (Driver Side) 1

4 501-1104 4 Spring Housing (Pass. Side) 1

-- | 501-1254 Steel Offset 4 Spring Hsg. (Pass. Side) 1

5 501-0430 Universal Teardrop Pullrod 1

6 |506-5008 1/2” - 13 x 3/4”lg. Set Screw 4

(Optional) -~ | 514-0120 6 Ga. Electric Wire 60’
(10 Arm Options
ITEM PART # DESCRIPTION QTY

501-1202 Steel Upper Arm Tubing 2

@—> 501-1205 Upper Arm Tubing, Drilled and Bent 2

501-1207 Offset Upper Arm Tube 2

501-1230 Upper Arm Extension, Bent-35° 2

) REV. 01/03/17 WLH
350 o (Optional)
6°
=== ===
< = 29.50”
61” 6°
(8) (Optional)
N —] — —— — — —— —— —— —— e
< |
35° 1 77" i

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

34




[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms

4 Spring Housing Assembly
E #501-1103 (Driver-Opposite), 501-1104 (Pass.-Shown)

ITEM PART # DESCRIPTION
1 501-1121 Pivot Assembly, 4 Spring Arm System 1
2 501-1110 4 Spring Side Plate Assembly 1
3 501-1162 Washer, 1 7/8” x 1-1/4” Narrow Rim 2
4 | 506-0101 1 1/4” Snap Ring 1
5 | 503-5008 1/2” - 13 x 3/47lg. Set Screw 2
6 |517-9921 Small Spring for Arm System 4

REV. 10/13/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 35



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Single Spring Pivots with Steel Arms #501-0713, 501-1763

(Nlustration view shown looking from

. . (Optional) @ ITEM PART# DESCRIPTION QTY
Passenger Side to Rear of Vehlcle.) 1 501-1293 Teardrop Bumper Kit 1
£ 2 | 501-1251 Elbow Kit (For Steel) 1
3 501-2237 4” Arm Adaptor Plate Assembly 2
4 | 504-3705 3/8” - 16 Nyloc Nut (Thin) 8
—=1- 5 | 506-5008 1/2” - 13 x 3/4”lg. Set Screw 4
<> 6 501-1201 Lower Arm with Nuts 2
7 501-1101 Single Spring Housing (Driver) 1
8 |501-1102 Single Spring Housing (Passenger) 1
9 501-0430 Universal Teardrop Pullbar 1
-- | 514-0213 6Ga. Electric Wire 90’
Arm Options
ITEM PART# DESCRIPTION QTY
10 | 501-1202 Steel Upper Arm Tubing 2
11 | 501-1204 Offset Upper Arm Tube 2
12 | 501-1205 Upper Arm Tubing, Drilled and Bent 2
13 | 501-1207 Offset Upper Arm Tube 2
14 | 501-1230 Upper Arm Extension, Bent-35° 2
15 | 501-1243 Right Offset Lower Arm Tube 1
(Optional) 16 | 501-1244 Left Offset Lower Arm Tube 1
y REV. 01/03/17 WLH
) 35°
(Optional) o < 102.406” o
~~ e R W =
(Optional) 6° (Optional) w 6 i \@
_ E}_ ....... F(T(?p VIi?eW )q
. R > — i Facing Rear
ey e e e e
| -~ > 29.50” 61 6°

102.406”

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 36



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms

Single Spring Pivots w/Aluminum Arms #501-0714, 501-0731, 501-1764, 501-1765 (No Wire)
(lllustration view shown looking #501-0764, 501-0765, 501-0785, 501-0786 (With Wire 90’ & 100’)

from Passenger Side to

Rear of Vehicle.) ITEM PART # DESCRIPTION QTY
1 501-1293 Teardrop Bumper Kit 1
2 501-0791 Elbow Kit (For Alum. with Teardrop) 1
3 501-2237 4” Arm Adaptor Plate Assembly 2
4 | 504-3705 3/8” - 16 Nyloc Nut (Thin) 8
?D 5 501-1209 Aluminum Lower Arm Tube 2
............... 4 (Optiona|) 6 501-1101 Single Spring Housing (Driver) 1
; 7 501-1102 Single Spring Housing (Passenger) 1
3 @ 8 501-0430 Universal Teardrop Pullbar 1

Options
ITEM PART# DESCRIPTION QTY

9 501-1211 Aluminum Upper Arm or Pullrod 2

10 | 501-2235 | Retrofit for EZ Mnt. (For bolting to Alum. Bodies) | 2

@\; P 1 |501-1247 Arm Catcher Assembly (Optional) 1

® ¢ 12 [501-1210 Aluminum Lower Offset Arm Tube 2

4 13 | 501-1214 Upper Arm Tubing, Drilled and Bent 2
.............................. 14 [501-1215 Aluminum Offset Upper Arm Tube 2
15 [501-1216 Aluminum Upper Arm Tube Bent - 10’ 2

16 [ 501-1212 Aluminum Upper Arm Tube - 10’ 2

REV. 11/15/16 WLH

(Optional) (Optional) @\
-l— J— —_——m —— = —— JE— JE— JE—
|
: 61"
=== == === ==~ (14) (Optional)
77" -
- == - il bl -|: — = — = = == ==
>| ! 61"

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

37




[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Single Spring Housing Assembly
#501-1101 (Driver-Shown), #501-1102 (Pass.-Opposite)

ITEM PART # DESCRIPTION QTY
1 505-5001 1/2” AN Flat Washer 2
2 | 505-2502 1/4” Flat Washer USS 4
3 | 506-5008 1/2” - 13 x 3/4” Set Screw 2
4 | 504-5004 1/2” - 13 Nyloc Nut 1
5 | 503-5011 1/2” - 13 x 3-1/4”lg. HHCS Bolt 1
6 |503-2503 1/4” - 20 x 1/2"lg. HHCS Bolt 4
7 501-1181 Bushing Kit 1
8 501-1119 Pivot Assembly (Driver) 1
- 1501-1120 Pivot Assembly (Passenger-Not Shown) 1
9 501-1109 Spring Side Plate Assembly 1
10 | 501-1151 Arm Dust Cover 1
11 | 501-1156 Rolled Spring Assembly with Strip 1
12 | 501-1158 Spring Connection (Arm System) 1
e U2y (Not pa‘:t é\frwiﬁdﬁnggagﬁjﬁfjf rsr'.1eb[|J)e/arater.) !

REV. 10/13/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

38



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

(Nlustration view shown looking from
Passenger Side to Rear of Vehicle.)

Aluminum Arms to 22” #501-0710, 501-1752

ITEM PART# DESCRIPTION QTY
1 501-1293 Teardrop Bumper Kit 1
2 |501-1251 Elbow Kit (For Steel) 1
3 501-1107 4 Spring Housing (Driver Side) 1
4 | 501-1108 4 Spring Housing (Pass. Side) 1
5 501-0430 Universal Teardrop Pullrod 1
6 501-1217 Aluminum Lower Arm Tube 2
Arm Options
ITEM PART# DESCRIPTION QTY
7 501-1211 Steel Upper Arm Tubing 2
8 501-1214 Upper Arm Tubing, Drilled and Bent 2
501-1215 Offset Upper Arm Tube 2

REV. 10/26/16 WLH

(Optional)

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 39



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Electric Arm Housings & Automatic Arms

Aluminum 4 Spring Housing Assembly
#501-1107 (Pass.-Opposite), 501-1108 (Driver-Shown)

T @\
(Back) K
Q
\

ITEM PART# DESCRIPTION QTY
1 501-1111 Aluminum 4 Spring Side Plate Assembly 1
2 501-1122 New Pivot Assembly, 4 Spring Arm 1 ‘\GD
3 501-1217 Aluminum 4 Spring Arm Tube 30”lg. 1
4 | 501-1155 UHMW Pivot Ret. 2 1/2” Dia. 2 V\@)
5 501-1162 Washer, 1-7/8” x 1/4” Narrow Rim 1
6 |506-0101 1-1/4” Snap Ring 1
7 | 503-3114 5/16” - 18 x 3-1/4” HHCS Bolt 1
8 | 503-3109 5/16” 18 x 2”Ig. HHCS Bolt 2
9 | 505-2502 1/4” Flat Washer USS 6
10 | 504-3103 5/16” - 18 Nyloc Nut 3
11 | 517-9921 Small Spring for Arm System 4 (Front)

REV. 02/22/08 KJH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 40



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Electric Arm Housings & Automatic Arms

Steel Offest 4 Spring Housing #501-1253 (Right), 501-1254 (Left)

ITEM PART# DESCRIPTION QTY
1 501-1121 Pivot 4 Spring Assembly (Right) 1
-- -- Pivot 4 Spring Assembly (Left) 1
2 501-1162 Washer 1-7/8” x 1-1/4” Narrow Rim (Right) 2
-- -- Washer 1-7/8” x 1-1/4” Narrow Rim (Left) 2
3 | 506-0101 1-1/4” Snap Ring (Right) 1
-- -- 1-1/4” Snap Ring (Left) 1
4 517-9921 Small Spring for Arm System (Right) 4

-- Small Spring for Arm System (Left) 4
5 501-1256 4 Spring Side Plate Assembly (Right) 1
6 501-1259 4 Spring Side Plate Assembly (Left) 1
7 | 506-5008 1/2” - 13 x 3/4” Set Screw (Right) 2
-- 1/2” - 13 x 3/4” Set Screw (Left) 2

REV. 12/15/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

41



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Manual & Automatic Arms Options

MANUAL & AUTOMATIC ARMS OPTIONG

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 42



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Manual & Automatic Arms Options

Tarp Tamer # 501-0701

G

—0 ;

ITEM PART# DESCRIPTION QTY
506-3703 3/8” x 1-1/47lg. Self Tapping Screw 4
2 501-0532 Tension Mount Bracket Assembly 2
3 |[517-0323 Tubing, Galv. 1.66” x .083w x 103”Ig. 1
4 501-9939 UHMW Bushing, Tarp Tamer 2

REV. 03/11/10 NB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 43



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Manual & Automatic Arms Options

S8 Roller Conversion #501-070X
(80, 84, 87, 89, 93, 96, 100”)

ITEM PART# DESCRIPTION QTY
1 517-0614 Pullrod (Cut to Size) 1
2 | 517-0106 1-1/4” Grey PVC (Cut to Size) 2
3 501-0507 Bracket for 8” Arm Roller Assembly 3
4 | 505-2505 1/4” x 2" Fender Washer 2
@)\‘ 5 | 506-2502 1/4” - 20 x 1”lg. Slotted Head Cap Screw 2
6 |503-2503 1/4” - 20 x 1/2”lg. HHCS Bolt 3
@\ 7 | 504-2506 1/4” - 20 Nyloc Nut 3

N

REV. 10/24/16 WLH

3
? 8” Super Shield Housing
(Reference)

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 44



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Manual & Automatic Arms Options

Tarp Tamer Bow to 21’ Steel #501-1800 (Straight), #501-1801 (Bent)
Straight & Bent

ITEM PART# DESCRIPTION QTY
1 501-0796 Tarp Tamer Bow Hardware Kit (Straight)
- -- Tarp Tamer Bow Hardware Kit (Bent)
(Straight) 501-1251 EII;(;W & Upper Conn. Hardware (Straight) - Steel

- -- ow & Upper Conn. Hardware (Bent) - Steel
501-1202 Steel Upper Arm Tubing (Straight) - Drilled

- -- Steel Upper Arm Tubing (Bent) - Drilled
501-1229 | Lower Connection Arm Tube (Straight) - 34.25”

- -- Lower Connection Arm Tube (Bent) - 34.25”
501-1205 Upper Arm Tubing (Bent) - Drilled

REV. 12/19/16 WLH

(S 1 I T I S I R IV TN (O R I \O I
NININ[ W~

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 45



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Manual & Automatic Arms Options

Tarp Tamer Bow to 21’ Aluminum #501-1802 (Straight), #501-1803 (Bent)
Straight & Bent

ITEM PART# DESCRIPTION QTY
1 501-0796 Tarp Tamer Bow Hardware Kit (Straight)
% - -- Tarp Tamer Bow Hardware Kit (Bent)
501-1250 |Elbow & Upper Conn. Hardware (Straight) - Alum
% - -- Elbow & Upper Conn. Hardware (Bent) - Alum
501-1211 Aluminum Upper Arm or Pullrod (Straight)
(Straight) = -- Aluminum Upper Arm or Pullrod (Bent)
501-1217 |Aluminum 4 Spring Arm Tube 30” Long (Straight)
- -- Aluminum 4 Spring Arm Tube 30” Long (Bent)
501-1214 Aluminum Upper Arm (Bent) - Up to 33’
REV. 12/19/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 46

(S 1 I T I S I R IV TN (O R I \O I
NININ[ W~




[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

CABLE oYaTEM3

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 47



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Single Cable Super Slider Front Cover Assembly and Associated Parts

Front Cover Assembly

ITEM PART # DESCRIPTION QTY
1 502-0184 Front Cover Assembly 1
-- | 502-0383 Rear Slider (Not Shown) 2

Associated Parts

ITEM PART # DESCRIPTION QTY
2 | 502-0107 Passenger Pulley Box Assembly 1
3 502-0105 Driver Pulley Box Assembly 1
4 | 502-0148 2.5” Pulley with Bearing 6
5 502-0301 UHMW Super Slider --
6 |502-0320 6” Super Slider Bow - 102.5” --
7 | 502-0319 12” Super Slider Bow - 102.5” --

-- | 502-0325| 16” Super Slider Bow (Not Shown) - 102.5” --
***Quantities Vary Depending on Length***
Rear Bows (Not Shown)

- [502-0329 6” Super Slider Rear Bow - 102.5” 1

- 1502-0330 12” Super Slider Rear Bow - 102.5” 1

-- | 502-0331 16” Super Slider Rear Bow - 102.5” 1

- 1502-0342 6” Super Slider Rear Bow - 95.5” 1

- [ 502-0341 12” Super Slider Rear Bow - 95.5” 1

- 1502-0343 16” Super Slider Rear Bow - 95.5” 1
Narrow Bows (Not Shown)

ITEM PART# DESCRIPTION QTY
-- | 502-0339 6” Super Slider Bow - 95.5” 1
-- | 502-0338 12” Super Slider Bow - 95.5” 1

502-0340 16” Super Slider Bow - 95.5” 1

REV. 10/25/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 48



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Super Slider Hold Down Parts / Slider Parts and Associated Parts

s,

A"
- 9
N
\\ ‘\
Y

) REV. 10/25/16 WLH
ITEM PART # DESCRIPTION QTY
1 506-3703 3/8” x 1”Ig. Self Tapping Screw --
2 502-0415 Body Hold Down - 7” --
3 502-0425 Truck Hold Down Hook - 4” --
-- | 502-0426 Truck Hold Down Hook - 6” -
- 502-0427 Truck Hold Down Hook - 7-1/2” --
-- | 502-0428 Truck Hold Down Hook - 9” -
4 503-2511 1/4” - 20 x 1-3/4”lg. HHCS Bolt 1
5 | 504-2506 1/4” - 20 Nyloc Nut (Thin) 1
6 |sozoqtg|  OPigral o Down Baseplale 6
7 502-0447 Slider Cover for Tall Slider --
8 506-9908 #12 - 14 x 3/4”1g. Hex Head Screw -
9 502-9910 Cable Clamp 1/4” Galvanized Malable 2
10 | 502-9901 1/4” Cable 7 x 19 Galvanized -
11 | 502-0301 UHMW Sliders --
12 | 502-0383 UHMW Rear Slider -

***Quantities Vary Depending on Length***

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 49



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Single Cable Rear Pulley Mount Assembly #502-0201

ITEM PART # DESCRIPTION
1 505-5001 1/2” AN Flat Washer 1
2 502-0208 4.5” Standard Pulley with Bearing 1
3 |[502-0210 Rear Pulley Mount 1
4 502-0213 Rear Pulley Mount Cover 1
5 | 504-5004 1/2” - 13 Nyloc Nut 1
6 |505-5004 1/2” Flat Washer USS 1
7 | 505-9905 20mm Flat Washer 1

REV. 11/21/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 50



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Bow System Rear Closer #502-0393

ITEM PART# DESCRIPTION QTY
1 502-0391 12” SS BOW 95.5 - 102.5” 1
2 502-0392 Rear Closer Cross Tie 1

REV. 10/07/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 51



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Cable Systems

Rear Closer Assembly Left #502-0380

DESCRIPTION
UHMW Cable Guide

QTY

UHMW Rail Slider

Bearing 6204 - 2RS 20 x 47 x 14

Closer Bearing

Spring for Bow Closer

Internal Snap Ring for 1 - 7/8” Bore

5/8” Snap Ring (External)

1/2” Snap Ring (External)

3/4” Snap Ring (External)

5/8” SAE Flat Washer

5/16” - 18 Hex Nut

Closer Arm Assembly (Left)

Welded Closer Bracket Assembly (Left)

10 - 32 x 1 1/2” Phillip Pan Head Screw

5/16 - 18 x 1.25 HHCS GR5

1/4” - 20 USS Nyloc Nut

1/4” - 20 Bolt 1 3/4” Long

5/16” - 18 x 3/4” BTN HD Alloy Cap Screw

5/16 - 18 Nyloc Nut

10 - 32 Nyloc Hex Nut

Aluminum Mounting Strip 7.25”

#10 x 3/4” Self Drilling Screw

1/4” USS Washer 5/16” ID

ITEM PART #

1 |502-0495

2 |502-0494

; 3 |502-0540
pesemo Jaasor
i 6 |506-0102
7 | 506-6201

8 |506-5006

9 |506-7502

10 |505-6201

11 | 504-3101

12 |502-9932

13 | 502-0377

14 | 506-9932

15 |503-3106

16 | 504-2503

17 | 503-2511

18 |506-3105

19 |504-3103

20 |504-9903

21 | 502-0496

22 | 506-9904

23 | 505-2502

24 |505-3102

5/16” Lock Washer

SR RN NIV WIR[N| (AN

REV. 10/17/16 WLH

For technical support call us at (877) 867-6265 or visit our website at Pulltarps.com.

52



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Rear Closer Assembly Right #502-0381
ITEM PART # DESCRIPTION QTY
1 502-0495 UHMW Cable Guide 2
2 | 506-9932 10 - 32 x 1-1/2” Phillip Pan Head Screw 2
3 | 502-0494 UHMW Rail Slider 1
4 | 502-0376 Welded Closer Bracket Assembly (Right) 1
5 |502-0540 Bearing 6204 - 2RS 20 x 47 x 14 1
6 |517-9939 Spring for Bow Closer 1
7 502-9933 Closer Arm Assembly (Right) 1
8 506-0102 Internal Snap Ring for 1-7/8” Bore 1
9 | 502-9947 Closer Bearing 1 )
10 | 504-3101 5/16” - 18 Hex Nut 1
11 | 505-3102 5/16” Lock Washer 1 fb
12 | 506-7502 3/4” Snap Ring (External) 1 g
13 | 506-6201 5/8” Snap Ring (External) 1
14 | 505-6201 5/8” SAE Flat Washer 1
15 | 503-3106 5/16” - 18 x 1.25 HHCS GR5 1
16 | 504-9903 10 - 32 Nyloc Hex Nut 2
17 | 506-3105 5/16” - 18 x 3/4” BTN HD Alloy Cap Screw 4
18 | 504-3103 5/16 - 18 Nyloc Nut 3
19 | 504-2503 1/4” - 20 USS Nyloc Nut 3 W\@
20 | 503-2511 1/4 - 20 Bolt 1-3/4” Long 3
21 | 506-9904 #10 x 3/4” Self Drilling Screw 4
22 | 502-0496 Aluminum Mounting Strip 7.25” 1
23 | 505-2502 1/4” USS Washer 5/16” ID 1
REV. 10/17/16 WLH ‘/@
0\@

w

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 5



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Closer Rear Pulley Mount Assembly #502-0241, 502-0242

ITEM PART # DESCRIPTION QTY
1 502-0226 Closer Pulley Mount Assembly 1
2 | 502-0208 4.5” Standard Pulley Assembly 1
3 502-0213 Rear Pulley Mount Cover 1
4 | 505-5001 1/2” AN Flat Washer 2
Q@ 5 | 505-9905 20mm Flat Washer 1
6 | 506-5007 1/2” - 13 x 1 Button Head Cap 1
7 | 502-9939 Closer Ramp Assembly (Right - Shown) 1
502-9938 Closer Ramp Assembly (Left) 1

REV. 10/25/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 54



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Single Cable Top Slider Front Cover Assembly and Associated Parts
X #502-0184

Front Cover Assembly

Associated Parts

5
- Wyl
<
(&)}
S B
=] Z
g#
:,"'
o
=4 O
o
C N9
o
>
(@)
£ =
O
<
[®)
- —
<

ITEM PART # DESCRIPTION e
2 502-0107 Passenger Pulley Box Assembly 1
3 | 502-0105 Driver Pulley Box Assembly 1
4 | s0z0148 (Ineluced wil toms # 7 & 8) 6 | Rear Bows (Not Shown)
5 502-0304 8” Hold Down Top Slider -- ITEM PART# DESCRIPTION QTY
6 |502-0326 16 Top Slider Bow - 106.5” - - | 502-0326 16” Top Slider Bow - 106.5” -
-- | 502-0327 16” Top Slider Bow - 97.5” -- -- | 502-0327 16” Top Slider Bow - 97.5” --
- | 502-0321 12” Top Slider Bow - 106.5” - -- | 502-0331 12” Top Slider Bow - 106.5” -
-- | 502-0323 12” Top Slider Bow - 97.5” - -- | 502-0323 12” Top Slider Bow - 97.5” -
- | 502-0322 6” Top Slider Bow - 106.5” - - | 502-0322 6” Top Slider Bow - 106.5” -
-- | 502-0324 6” Top Slider Bow - 97.5” -- -- | 502-0324 6” Top Slider Bow - 97.5” --

***Quantities Vary Depending on Length*** REV. 10/25/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 55



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Top Sliders and Associated Parts

, ®
. (\’:«\\\ E
T g REV. 12/08/07 BAB
.o ITEM PART # DESCRIPTION QTY
(4) Q‘i - %) 1 |506-3703 3/8” x 17Ig. Self Tapping Screw -
L 2 | 502-0415 Body Hold Down - 7” --
‘*;\ e m 3 | 502-0425 Truck Hold Down Hook - 4” -
Y -- | 502-0426 Truck Hold Down Hook - 6 --
E -- | 502-0427 Truck Hold Down Hook - 7 1/2” -
: A/@ -- | 502-0428 Truck Hold Down Hook - 9” -
: /@ 4 | 503-2511 1/4” - 20 x 1-3/4’lg. HHCS Bolt =
é > 5 |503-2502 1/4” - 20 x 3 1/4”lg. HCGRS5 Zinc Plated 2
A 94——@ 6 |504-2506 1/4” - 20 Nyloc Nut (Thin) -
7 502-0450 Top Slider Roller for Hold Down --
9 o |seovia|  OvierafdOow B |
9 | 506-9908 #12 - 14 x 3/4”lg. Hex Head Screw --
/@ 10 | 502-9910 Cable Clamp 1/4” Galvanized Malable 4
11 | 502-9901 1/4” Cable 7 x 19 Galvanized --

***Quantities Vary Depending on Length***

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 56



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Single Cable Hand Crank Kit - Standard #502-0501
Hand Crank Drive Kits - Part #502-0501 & 502-0502 Single Cable Hand Crank Drive Kit - With Idler Pulley #502-0502

ITEM PART # DESCRIPTION QTyY Crank Mound Assembly - Ordered Separately #502-0509
1 502-0508 Crank Arm Assembly - Includes Item 2 T 0 Q)
2 502-0567 Spring Lock Plunger 1 @T\:*
3 502-0512 Hand Crank Drive Cover Assembly 1 @ @"\
4 |502-0533| 4.5 Drive Pulley “V" Groove w/Bearing 1 Part #502-0509 a
5 |505-9905 20mm Flat Washer 2 Crank Base Mount Assembly\
6 |504-9902 20mm Nyloc Nut 1 (Ordered Separately from
7 |503-3103 5/16” - 18 x 3/4’lg. HHCS Bolt 2 Part #502-0501 & 502-0502) @\ «\@
8 |505-3102 5/16" Lock Washer 2 —~—

With Idler Pulley #502-0502
Q

9 |502-0148 2.5” Pulley w/Bearing 1 Part #502-0502 .,
10 | 506-5003 1/2" - 13 x 1”Ig. Flat Head Socket Cap 1 Optional, Hand Crank N
11 | 505-9905 20mm Flat Washer 1 Drive with Idler Pulley \e S
12 | 502-0564 Pulley Handle Spacer 1 Added to Part #502-0501 q\ _ ™

ITEM PART # DESCRIPTION QTY
13 | 505-5001 1/2” AN Flat Washer 4
14 | 506-1201 1/8” x 1” Cotter Pin 2
15 | 502-0510 Crank Base Plate Assembly 1
16 |502-0516 | Crank Adj. Shaft, 1/2” - 13 x 14’lg. Threaded 1
17 | 502-0530 1/2” Guide Shaft 13 1/4"lg. 1
18 | 504-5004 1/2” - 13 Nyloc Nut 2
19 | 504-5005 1/2" - 13 Hex Nut 1

REV. 11/21/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 57



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Single Cable Standard Motor Drive Assembly #502-0601
Standard Motor Drive Assembly - Part #502-0601 Crank Base Mount Assembly - Ordered Separately #502-0509
1 | 504-3103 5/16” - 18 Nyloc Nut 4
2 517-0906 12V DC Electric Motor 1
3 |503-3103 5/16" - 18 x 3/4’lg. HHCS Bolt 3
4 |517-0326 312 x 1.5"lg. Dowel Pin 1 Part #502-0509
5 |502-0620 Super Winch Motor Bracket 1 Crank Base Mount Assembly\
6 |502-0621 4.5” Super Winch “V” Pulley 1 (Ordered Separately from
7 | 502-0635 SW Motor Drive Cover Assembly 1 Part #502-0601) (19—
8 |505-3102 5/16” Lock Washer 3 >
-- 514-0121 6 Ga. Electrical Wire 70’
-- | 514-0505 Quick Disconnect Term 50 Amp 2
-- 514-0114 Smart Switch Basic Kit 1 Part #502-0624
Crank Base Mount Assembly - Part #502-0509
9 505-5001 1/2” AN Flat Washer 4
10 | 506-1201 1/8” x 1” Cotter Pin 2
11 | 502-0510 Crank Base Plate Assembly 1
12 | 502-0516 | Crank Adj. Shaft, 1/2” - 13 x 14"lg. Threaded 1
13 | 502-0530 1/2" Guide Shaft 13 1/47g. 1
14 | 504-5004 1/2” - 13 Nyloc Nut 2
15 | 504-5005 1/2" - 13 Hex Nut 1
**Not Shown™** REV. 10/10/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 58



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Bow Motor Drive 1.3HP #502-0636
Single Cable Gear Reduction Motor Drive Assembly #502-0602
Crank Base Mount Assembly - Ordered Separately #502-0509

Standard Motor Drive Assembly - Part #502-0602 @\ ......................... ‘
W m
1| 502-0546 1-1/8 Pulley Bushings 2 Part #502-0509 _/‘f’ © T
502-0561 Gear Drive Motor Mount 1 Crank Base Mount Assembly \
3 502-0570 24 Tooth Geared Pulley 1 (Ordered Separately from
4 505-3102 5/16” Lock Washer 9 Part #502_0602) @\ ~~_
5 |503-3103 5/16” - 18 x 1" HHCS 3 A
6 |503-3101 5/16” - 18 x 1/2” HHCS 6
7 | 503-5007 1/2” - 13 x 2-1/4” HHCS 1
8 | 505-5003 1/2” AN Lock Washer 1
9 |517-0326 Diameter .312 x 1.5” Dowel Pin 1
10 | 502-0592 | Adjustable Motor Cover Assembly with Bearing 1
11 | 502-0573 37 Tooth Geared Pulley with Bearings 1
12 | 517-0906 12V DC Electric Motor 1.1HP 1
- 1517-0909 12V DC Electric Motor 1.3HP (Not Shown) --
-- | 514-0123 6 Ga. Electrical Wire 90’
-- | 514-0505 Quick Disconnect Term 50 Amp 2
-- 514-0114 Smart Switch Basic Kit 1
Crank Base Mount Assembly - Part #502-0509
13 | 505-5001 1/2” AN Flat Washer 4
14 | 506-1201 1/8” x 1” Cotter Pin 2
15 | 502-0510 Crank Base Plate Assembly 1
16 | 502-0516 | Crank Adj. Shaft, 1/2” - 13 x 14”lg. Threaded 1
17 | 502-0530 1/2” Guide Shaft 13 1/4”lg. 1
18 | 504-5004 1/2” - 13 Nyloc Nut 2
19 | 504-5005 1/2” - 13 Hex Nut 1
**Wire Not Shown*** REV. 10/10/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 59



PULLTARPS

[ ADVANCED TARPING TECHNOLOGIES MFG. j@
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Single Cable Optional Side Pulley Box Assembly #502-0108

ITEM PART # DESCRIPTION
1 502-0148 2.5” Pulley with Bearing 2
2 502-0156 Side Pulley Mount 1
3 | 502-0157 Side Pulley Cover 1
4 502-0159 Bushing, Pulley 20mm (Aluminum) 4
5 | 504-5004 1/2” - 13 Nyloc Nut 2
6 |503-5014 1/2” - 13 x 1-3/4”lg. HHCS Bolt 2
7 | 502-0451 Slider Bracket 2

REV. 11/20/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 60



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Twin Cable Top Slider Front Assembly and Associated Parts #301-XXXX

Associated Parts
ITEM PART # DESCRIPTION QTY

1 502-0114 1” Shaft - 108 1
2 502-0801 Pillow Block Bearing 3
3 | 504-3702 Nut, 3/8” - 16 Hex Nut N 6
4 | 505-3702 Washer, 3/8” SAE Flat 6
5 |506-3704 3/8” - 16 x 1-1/2” Dbl 6
6 |506-3103 Set Screw, 5/16” - 18 4
7 | 506-3703 3/8” x 1” Self Threading 8
8 |502-0166 Pillow Block Mounting 2
9 502-0167 Small Pillow Block Mounting 1
10 |502-0168 7.5” Twin Cable Pulley 2
11 | 502-0326 16” Top Slider Bow - 106.5” -
- 1502-0327 16” Top Slider Bow - 97.5” --
-- | 502-0321 12” Top Slider Bow - 106.5” -
-- | 502-0323 12” Top Slider Bow - 97.5” -
-- | 502-0322 6” Top Slider Bow - 106.5” -
-- | 502-0324 6” Top Slider Bow - 97.5” -
-- | 502-0386 6” Rear Bow - 102.5” -
-- | 502-0388 12” Rear Bow - 102.5” -
-- | 502-0390 16” Rear Bow - 102.5” -
-- | 502-0385 6” Rear Bow - 97.5” --
-- | 502-0387 12” Rear Bow - 97.5” -
-- | 502-0389 16” Rear Bow - 97.5” -
12 | 502-0304 8” Bow Slider -
13 | 502-9901 1/4” Cable as Required --
14 | 502-9917 Slider Stop 2
***Quantities Vary Depending on Length***
Front Pulley Assembly
ITEM PART# DESCRIPTION QTY
15 | 502-0101 Front Pulley Assembly 1

REV. 02/14/17 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 61



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Twin Cable Rear Pulley Mount #502-0202 with #502-0217

@
(Can be purchased separately
as an assembly
502-0217)
> LA > ™
("\ > ;
&/
N2 R
RN /9
J T
i g
REV. 11/26/07 BAB o ] O
ITEM PART # DESCRIPTION QTY | A S
1 503-3705 3/8” - 16 X 1-1/4” HHCS Bolt 4 0
2 504-3702 3/8” - 16 Nyloc Nut 4
3 | 505-3703 3/8”" Lock Washer 4
4 506-3703 3/8” x 1” Self Tapping Screw 4
5 |502-0216 Twin Cable Rear Mounting Bracket 1
6 502-0217 TC Rear Pulley Assembly 1

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 62



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Twin Cable Direct Drive Hand Crank Assembly #502-0503
ITEM PART# DESCRIPTION QTY

1 | 503-3109 5/16” - 18 x 2”lg. HHCS Bolt 2

2 | 502-0565 1” U-Joint, H3 x H3 Std. Jt. 1

3 | 504-3103 5/16” - 18 Nyloc Nut 2

4 502-0552 Crank Handle Extension, 80" 1

5 |503-3708 3/8” - 16 x 1-3/4”lg. HHCS Bolt 2

6 |504-3702 3/8” - 16 Nyloc Nut 2

7 | 502-0551 Crank Handle Sleeve 48 Long 1

8 | 502-0550 Crank Handle Arm Assembly - Twin Cable 1

9 | 502-0559 Handle Latch for Twin Cable 1

REV. 11/27/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 63



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

Shown for Reference Only

ITEM PART# DESCRIPTION QTY
1 504-3103 5/16” - 18 Nyloc Nut 2
502-0513 40B16 x 1” Bore Sprocket 1
3 | 502-0515 40BS10 x 3/4” Bore Sprocket 1
4 | 502-0526 Latch Pin with Lanyard 1
5 | 502-0535 RC 40 Roller Chain 30”
6 502-0537 RC Roller Chain Master Link 1
7 | 504-3702 3/8” - 16 Nyloc Nut 2
8 |506-3103 5/16” - 18 x 3/4” Set Screw 2
9 | 506-3703 3/8” x 1” Self Tapping Screw 4
10 |503-3109 5/16” - 18 x 2" HHCS Bolt 2
11 | 503-3708 3/8” - 16 x 1-3/4” HHCS Bolt 2
12 | 506-7501 3/4” Spiral Lock 1
13 | 506-9922 3/16” x 3/4” Keystock 1
14 | 502-0544 Bearing Housing Assembly 1
15 | 502-0550 Crank Handle Arm Assembly - Twin Cable 1
16 | 502-0551 Crank Handle Sleeve 48” Long 1
17 | 502-0552 Crank Handle Extension, 80” Long 1
18 | 502-0554 Drive Shaft - 1” x 5-5/8” 1
19 | 502-0558 Handle Latch for Twin Cable 1
20 |502-0565 1” U-Joint, H3 x H3 Std. Jt. 1

REV. 11/20/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 64



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Twin Cable Standard Chain Drive Assembly #502-0505

Shown for Reference Only

ITEM PART # DESCRIPTION QTY
1 505-3702 3/8” Flast Washer 1
2 | 504-3103 5/16” - 18 Nyloc Nut 1
3 | 502-0513 40B16 x 1” Bore Sprocket 1
4 502-0515 40BS10 x 3/4” Bore Sprocket 1
5 | 502-0527 1/4” x 2-1/2” Cotterless Hitch Pin 1
6 |502-0529 12” Lanyard 2 Loops with SS Tab 1
7 | 502-0532 Crank Handle Plug - .875” 1
8 |502-0535 RC 40 Roller Chain 1327
9 | 502-0537 RC 40 Roller Chain Master Link 1
10 | 503-3108 5/16” - 18 x 1-3/4”lg. HHCS Bolt 1
11 | 503-3715 3/8” - 16 x 5”Ig. HHCS Bolt 1
12 | 506-3103 5/16” - 18 x 3/4”lg. Set Screw 2
13 | 506-3703 3/8” x 1”Ig. Self Tapping Screw 4
14 | 506-7501 3/4” Spiral Lock 1
15 | 506-9922 3/16” x 3/4” Long Keystock 1
16 | 506-1801 3/16” x .126 - .250 Steel Pop Rivet 1
17 | 502-0544 Bearing Housing Assembly 1
18 | 502-0548 UHMW Crank Handle 1
19 | 502-0553 Drive Shaft - 1-1/8” x 6-1/2” 1
20 |502-0556 Lower Gear Crank Handle Arm Assembly 1
21 | 502-0558 Handle Latch for Twin Cable 1

REV. 11/20/07 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 65



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems

REV. 11/20/07 BAB

Basic Hand Crank Kit #502-0591

Shown for Reference Only

ITEM PART # DESCRIPTION
1 502-0535 #40 Roller Chain
2 502-0513 40B16 x 1” Bore Sprocket
3 | 502-0537 #40 Roller Chain Master Link
4 506-3703 3/8 x 1” Self Tapping Screws
5 |506-3103 Set Screw 5/16” - 18
6 502-0584 Basic Hand Crank Assembly

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 66



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Cable Systems

REV. 10/11/16 WLH

ITEM PART # DESCRIPTION QTY
1 502-0612 Motor Drive Kit 1
2 517-0906 12V DC Electric Motor 1
- | 514-0121 6 Ga. Electrical Wire (Not Shown) 70’
514-0114 | Electric Switch Assembly 50 Amp (Not Shown) 1

Twin Cable Motor Drive Assembly #502-0610

Shown for Reference Only—;'i___

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 67



PULLTARPS

[ ADVANCED TARPING TECHNOLOGIES MFG- j@

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Cable Systems

In Field Cut and Dirill

Two Additional Holes

(2 Places)
REV. 07/28/11 NB
ITEM PART# DESCRIPTION QTY

1 502-0346 6” Top Slider Rear Bow 1
2 502-9910 Cable Clamp 1/4” Galv. Malable Assembly 4
3 | 504-2506 1/4” - 20 Nyloc Nut “Thin” 4
4 | 503-2511 1/4” - 20 x 1-3/4”lg. HHCS Bolt 2
5 | 502-0405 Driver Air Gate Bow Mount Assembly 1
6 502-0406 Passenger Air Gate Bow Mount Assembly 1
7 502-0407 Air Gate Bow Extension 2
8 | 506-2505 1/4” - 20 x 5/8 Slotted Hex T23 14
9 |503-2510 1/4” - 20 x 1-1/2” HCS Bolt 2

Top Slider Rear Air Gate Bow Assembly #502-0403

May Be Required

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

68



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Cable Systems
Top Slider Air Gate Bow Assembly #502-0404

In Field Cut and Dirill

(2 Places)
REV. 11/20/07 BAB
ITEM PART # DESCRIPTION QTY
1 503-2511 1/4” - 20 x 1-3/4”lg. HHCS Bolt 2
2 502-0345 6” Top Slider Bow 1
3 | 504-2506 1/4” - 20 Nyloc Nut “Thin’ 4
4 502-0407 Air Gate Bow Extension 2
5 | 502-0408 Driver Air Gate Slider Mount Assembly 1
6 |502-0409 | Passenger Air Gate Slider Mount Assembly 1
7 | 503-2510 1/4” - 20 x 1-1/2” Bolt 2

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 69



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Waste Systems

WASTE SYaTEMS

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 70



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Waste Systems
Tower Housing #513-0073

fo Disel Lever,
Lock &

Insert Screwdriver Here

ITEM PART # DESCRIPTION @
1 501-0630 System End Plate Ratchet Assembly
2 |501-0801 System End Plate Stud 2.4”
3 | 501-1369 102" Roller Assy. for Pulltarps System
4 |503-3118 5/16” - 18 x 5/8” Carriage Bolt
5 | 503-3704 3/8” - 16 x 1” HHD Bolt ®
6 |504-3102 5/16” - 18 Jam Nyloc Nut ®
7 | 505-2502 1/4” USS Washer 5/16” Hole
8 | 505-5001 1/2” AN Flat Washer
9 | 505-5002 | Nylon Washer .51 ID x 1.25 OD x .063 Thick 2
10 | 506-9905 10 - 32 x 1/2” Phillips Pan Head Screw 4
11 | 513-0061 Tower Housing 102” 1
12 | 513-0062 Tower Housing End Plate 1 (Assembled)
13 |513-0072 Tower Ratchet End Plate 1

REV. 10/24/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 71



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Waste Systems

ITEM PART#
501-0662

-

Tower Assembly #513-0011

(Shown Assembled and in
Lowered Position)

DESCRIPTION QTY
Tower Housing Hardware Kit

501-0663

Pump Hardware Kit

501-0664

U Bolt / Cylinder Hardware Kit

501-0666

Electric Tower Hardware Bag

501-2312

Single Valve Power Pack

501-2311

2” Bore x 48” Long Hydraulic Cylinder

513-0015

Single Stage Base Assembly

513-0016

Stage 1 Extension

OO N[O |h[W|IN

513-0017

102" Tower Housing

=
o

513-0064

Tower Housing Brace 30”

=N
[N

514-9986

10’ Pump Power Wire

=
N

514-9989

10’ Switch Power Wire

-
w

514-9990

AlAalalalaAalalaAalalalalala]a

19’ Motor Power Wire

REV. 10/24/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

72




[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Waste Systems

Tower Assembly #513-0074

DESCRIPTION QTY
Single Stage Base Assembly

Stage 1 Extension

2” Bore x 48” Long Hydraulic Cylinder

102" Tower Pulltarps Housing

Tower Houisng Brace 30”

Single Valve Power Pack

14” Hydraulic Hose

42’ Hydraulic Hose Assembly

U-Bolt / Cylinder Hardware Kit

Steel rope Hook Kit

Tower Housing Hardware Kit

Pump Hardware Kit

Switch Box Hardware Bag

Tower Switch Box

Pullrop 50’

105” Pullrod with Hardware Bag

ITEM PART#

1 513-0015
513-0016

3 | 501-2311
4 | 513-0073
5 |513-0064
6 |501-2312
7 | 501-2307
8 |501-2308
9 | 501-0664
10 | 501-0621
11 | 501-0662
12 | 501-0663
13 | 501-0665
14 | 514-9988
15 | 517-1009
16 | 501-0420
- 1501-2310

1/4” x Male x 38/” ORB 90 Pipe Fit (Not Shown)

ADRlalalalalalalalalalalalalalalala

REV. 10/24/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 73



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Waste Systems
Single Stage Tower with Tray #513-0068
ITEM PART # DESCRIPTION QTY

1 501-0662 Tower Housing Hardware Kit 1
2 501-0663 Pump Hardware Kit 1
3 | 501-0664 U Bolt / Cylinder Hardware Kit 1
4 | 513-0015 Single Stage Base Assembly 1
5 513-0070 100” Tower Tray 1
6 513-0071 30" Tower Tray Brace 1
7 514-9988 Tower Switch Box 1
8 501-0665 Switch Box Hardware Bag 1
9 501-2312 Single Valve Power Pack 1
10 | 501-2311 2” Bore x 48” Long Hydraulic Cylinder 1
11 | 501-2308 42” Hydraulic Hose Assembly 1
12 | 513-0016 Stage 1 Extension 1
13 | 514-9986 10’ Pump Power Wire 1
14 | 501-2307 14” Hydraulic Hose Assembly 1
— |501-2310 1/4” x Male x(ﬁ/?{’é)hl(?)?w?)o Pipe Fitting 4

REV. 10/18/16 WLH

¢¢°

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 74



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Waste Systems
102” Tower Housing #513-0017

DESCRIPTION QTY

ITEM PART#

1 501-0801 2” End Plate Stud 1
2 501-1368 102” Roller Assembly for Electric Drive 1
3 | 504-3102 5/16” x 5/8” Length Hex HD Cap Screw 3
4 | 503-3108 5/16” - 18 x 1-3/4” HHCS Bolt 1
5 |503-3118 5/16” - 18 x 5/8” Carriage Bolt 16
6 | 503-3704 3/8” - 16 x 1” HHD Bolt
7 | 504-3102 5/16” - 18 Jam Nyloc Nut 16
8 |504-3103 5/16” - 18 Nyloc Nut 1
9 | 504-3702 Nut, 3/8” - 16 Hex Nut Nyloc Zinc PIt 4
10 | 504-5001 1/2” Crimp Nut 1
11 | 505-2502 1/4” USS Washer 5/16” HOLE 17
12 | 505-3102 5/16” Lock Washer 3
(Shown Assembled) 13 | 505-3702 Washer 3/8” SAE Flat Zinc 4
14 | 505-5001 1/2” AN Flat Washer 1
15 | 513-0061 Tower Housing 102" 1
16 | 513-0062 Tower Housing End Plate 1
17 | 513-0063 Tower Electric End Plate 1
18 | 517-0909 12V DC Electric Motor 1.3HP 1

REV. 11/15/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 75



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Bunker Systems

BUNKER SYSTEMS

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 76



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020 Bunker Systems
ITEM PART # DESCRIPTION QTyY 9” Open Bunker System #105-1830
1 |501-0220 9” End Plate without Stud 1 (Width of 183”)
2 | 501-0289 9” Bunker End Plate 1
3 | 501-0647 System End Plate Ratchet Assembly 1
4 501-0801 System End Plate Stud 1
5 |501-1371 183” Bunker Roller Tube 1
6 501-1555 Bunker System Mounting Bracket 2
7 | 503-3104 5/16” - 18 x 3/4” Carriage Bolts 6
8 | 504-3102 5/16” - 18 Jam Nyloc Nut 6
9 504-5001 1/2” Crimp Nut 1
10 | 505-5001 1/2” AN Washer 1/16” TK 1
11 | 505-5002 Washer Nylon 0.5 ID x 1.25 OD x 0.63 TK 2
12 | 506-9937 10-32 x 5/8” Phillips Pan Head Screw 4
13 | 505-2502 1/4” USS Washer 5/16” ID 6

REV. 12/05/16 WLH

/@

x4
Pullrod Hardware
ITEM PART# DESCRIPTION

14 [ 501-1410 Reliance Sleeve

15 | 501-0623 Steel Rope Hooks / Steel TRR

16 | 501-0644 Tarp Guide Steel 1.5” x 5.5”

17 | 505-0201 Pull Rod Washer

18 | 506-2502 1/4” - 20 x 1” Slotted Hex Head Screw

19 |517-0106 1-1/4” Grey PVC

20 |517-0610 Pull Rod 204” Only (Extrusion)

21 | 517-1006 35’ Pull Rope with Bungee

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 77



PULLTARPS

[ ADVANCED TARPING TECHNOLOGIES MFG- j@

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Bunker Systems

9” Open Bunker System #105-2880

(Width of 288")

[ @\M\@

ITEM PART # DESCRIPTION QTY
1 501-0220 9” End Plate without Stud 1
2 501-0289 9” Bunker End Plate 1
3 | 501-0647 System End Plate Ratchet Assembly 1
4 501-0801 System End Plate Stud 1
5 |501-1370 288" Bunker Roller Tube 1
6 |[501-1555 Bunker System Mounting Bracket 2
7 | 503-3104 5/16” - 18 x 3/4” Carriage Bolts 6
8 |504-3102 5/16” - 18 Jam Nyloc Nut 6
9 | 504-5001 1/2” Crimp Nut 1
10 | 505-2502 1/4” USS Washer 5/16” ID 6
11 | 505-5001 1/2” AN Washer 1/16” TK 1
12 | 505-5002 Washer Nylon 0.5 ID x 1.25 OD x 0.63 TK 4
13 | 506-9937 10-32 x 5/8” Phillips Pan Head Screw 4
14 | 501-1420 1/2” x 66” Spring Shaft with CAD 1
15 | 501-1403 1/2” x 66” Spring Shaft with CAD 1
16 | 501-1411 1/2” x 59.5” PVC SCH 40 Spacer 2
17 | 517-9916 Main Spring 2
18 | 517-0104 Torque Block 2
19 | 506-1201 1/8” x 1” Cotter Pin 2
20 |505-5001 1/2” AN Washer 1/16” TK 2

REV. 12/14/16 WLH

Universal Teardrop Pullrod Hardware

ITEM PART# DESCRIPTION
21 | 501-1293 Teardrop Bumper Kit
22 | 517-0636 288" Teardrop Pull Bar
23 | 517-1009 50’ Pull Rod with Bungee
24 | 501-0623 Steel Rop Hooks / Steel TRR

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 78



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Smart Switch

oMART SWITCH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 79



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Smart Switch
Smart Switch with Cab / External Switch - 24 Volt #501-9933

ITEM PART# DESCRIPTION QTY
1 514-0111 Sealed Toggle Switch 1
514-0117 Rocker Switch 3 Position Momentary 1
3 514-9954 Rocker Switch Bracket 1
4 | 514-0307 Connector 6 Ga. #10 Stud 2
5 |514-0303 Connector 14 Ga. #10 Terminal 4
6 |514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
7 | 514-9916 Solenoid 24 Volt 2
8 514-0407 50 Amp Circuit Breaker 1
9 514-0419 Boot for 50 Amp Circuit Breaker 1
10 | 514-0321 16 Ga. Push on Female Terminal 8
11 | 514-0315 Connector 14Ga. 5/16” Eyelet 2
12 | 514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
13 | 514-0317 Black Terminal Boot 2
14 | 514-0319 Red Terminal Boot 2
15 | 514-0417 80 Amp Blade Fuse 1
16 | 514-0325 Strain Relief Seal 1
17 | 514-0324 Strain Relief Lock Washer 1
18 | 514-0413 24V 40 Amp Type Il Breaker --
19 | 514-0415 15 Amp 32V DC Blade Fuse 1
20 |514-0431 Line Fuse Holder 80 Amp Cover 1
21 | 514-0418 Line Fuse Holder 80 Amp 1
22 | 514-0318 Butt Connector 6 Ga. 1
23 | 514-0323 Strain Relief 1/2” NPT 1
24 | 517-9923 Plastic Flanged Solenoid Box 1
25 | 514-0505 Quick Disconnect Term 50 Amp Gray 1
26 | 514-0416 In Line Fuse Holder for 15 Amp 1
- | 514-0127 24V Retro Fit Kit (Not shown) 1
- | 514-0211 #16 - 3 Wire PVC 27# Copper 25’

REV. 10/25/16 WLH

For technical support call us at (877) 867-6265 or visit our website at Pulltarps.com. 80



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Smart Switch
Smart Switch with External Switch - 24 Volt #501-9949

g/@ Qj ﬁ J !

ITEM PART# DESCRIPTION QTY
1 514-0111 Sealed Toggle Switch 1
2 | 514-9958 Solenoid 24 Volt 1
3 514-0407 50 Amp Circuit Breaker 1
4 514-0419 Boot for 50 Amp Circuit Breaker 1
5 514-0317 Black Terminal Boot 2
6 |514-0319 Red Terminal Boot 2
7 514-0413 24V Amp type Il Breaker 6
8 |514-0307 Connector 6 Ga. #10 Stud 4
9 |514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
10 |514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
11 | 514-0318 Butt Connector 6 Ga. 1
12 | 514-0415 15 Amp 32V DC Blade Fuse 1
13 | 514-0417 80 Amp Blade Fuse 1
14 | 517-9923 Plastic Flanged Solenoid Box 1

REV. 10/19/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 81



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Smart Switch

Smart Switch with External Remote - 24 Volt #501-9950

Q g (Black) (Red)
@ ITEM PART# DESCRIPTION QTY
1 514-0111 Sealed Toggle Switch 1
2 | 514-9958 Solenoid 24 Volt 2
3 514-0407 50 Amp Circuit Breaker 1
4 514-0419 Boot for 50 Amp Circuit Breaker 1
5 514-0317 Black Terminal Boot 2
6 |514-0319 Red Terminal Boot 2
7 | 514-0302 Connector 10 Ga. 1/4” Eyelet 6
8 |514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
9 |514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
10 |514-0318 Butt Connector 6 Ga. 1
11 | 514-0304 Connector 14 Ga. Lug with 1/4” Hole 2
12 | 514-0307 Connector 6 Ga. #10 Stud 1
13 | 514-0415 15 Amp 32V DC Blade Fuse 1
14 | 514-0417 80 Amp Blade Fuse 1
15 |517-9923 Plastic Flanged Solenoid Box 1
16 | 514-9960 Remote Control Transmitter 1
17 1517-0920 9 Volt Battery (for Remote Control) 1

REV. 10/25/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

82



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Smart Switch

Smart Switch with Cab / External Switch - 12 Volt #501-9952

ITEM PART# DESCRIPTION QTY
1 514-0111 Sealed Toggle Switch 1
2 514-0117 Rocker Switch 3 Position Momentary 1
3 514-9954 Rocker Switch Bracket 1
4 514-9967 Reversing Polarity 12V Solenoid 1
5 514-0406 40 Amp “Push To Reset Breaker” 1
6 514-0420 Boot for 40 Amp Circuit Breaker 1
7 514-0408 50 Amp Type Il Breaker 1
8 |514-0323 Strain Relief 1/2” NPT 1
9 |514-0324 Strain Relief Lock Washer 1
10 |514-0325 Strain Relief Seal 1
11 | 514-0317 Black Terminal Boot 2
12 | 514-0319 Red Terminal Boot 2
13 | 514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
14 | 514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
15 | 514-0307 Connector 6 Ga. #10 Stud 2
16 | 514-0321 16 Ga. Push on Female Terminal 3
17 | 517-9934 Plastic Flanged Solenoid Box 1
18 | 506-9904 #10 x 3/4” Self Drilling Screw 2
- | 514-0211 #16 - 3 Wire PVC 27# Copper 25’

REV. 02/08/10 NB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com.

83



PULLTARPS

[ ADVANCED TARPING TECHNOLOGIES MFG. j@
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Smart Switch
Smart Switch with External Switch - 12 Volt #501-9953

&/ (@f

= .
I u
ITEM PART# DESCRIPTION QTY

1 514-0111 Sealed Toggle Switch 1
2 514-9967 70 Amp Reversing Solenoid 1
3 514-0408 50 Amp “Push To Reset Breaker” 1
4 514-0420 boot for 40 Amp Circuit Breaker 1
5 |514-0408 50 Amp Type Il Breaker 1
6 |514-0317 Black Terminal Boot 2
7 514-0319 Red Terminal Boot 2
8 |514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
9 514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
10 |514-0307 Connector 6 Ga. #10 Stud 2
11 | 517-9923 Plastic Flanged Solenoid Box 1

REV. 03/11/10 NB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 84



[ PULLTARPS ]
ADVANCED TARPING TECHNOLOGIES MFG. ®

A Division of Roll Rite, LLC

1404 N. Marshall Ave. El Cajon CA. 92020

Smart Switch

Smart Switch Basic Kit #514-0114

(Black)
Nl
(Red) /]
ITEM PART# DESCRIPTION QTY

1 514-9967 Reversing Polarity 12V Solenoid 1
2 | 514-0408 50 Amp Type Il Breaker 1
3 | 514-9954 Rocker Switch Bracket 1
4 514-0117 Rocker Switch 3 Position Momentary 1
5 514-0337 Black Terminal Boot 2
6 |514-0336 Red Terminal Boot 2
7 | 514-0304 Connector 14 Ga. Lug with 1/4” Eyelet 1
8 514-0321 Push On Female Terminal 16 Ga. 3
9 | 506-9904 #10 x 3/4” Self Drilling Screw 6
10 |514-0303 Connector 14 Ga. #10 Stud Eyelet 2
11 | 514-0307 Connector 6 Ga. #10 Stud 2
12 | 514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 6
13 |514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2
- | 514-0211 #16 - 3 Wire PVC 27# Copper 25

REV. 01/23/09 BAB

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 85



[ PULLTARPS ]

ADVANCED TARPING TECHNOLOGIES MFG.
A Division of Roll Rite, LLC

1404 N. Marshall Ave. EI Cajon CA. 92020 Smart Switch
Deluxe High Amp Switch Kit - 12 Volt #514-0139

ITEM PART# DESCRIPTION QTY
1 514-9996 Reversing Polarity 12V Solenoid 1
2 514-0432 50 Amp Type | Breaker 1
Black 3 | 514-9954 Rocker Switch Bracket 1
4 514-0117 Rocker Switch 3 Position Momentary 1
5 514-0337 Black Terminal Boot 2
6 |514-0336 Red Terminal Boot 2
7 | 514-0304 Connector 14 Ga. Lug with 1/4” Eyelet 1
8 514-0321 Push On Female Terminal 16 Ga. )
9 506-9904 #10 x 3/4” Self Drilling Screw 4
Red 10 | 514-9921 4" Black 10ga. Jumper Wire 1
11 | 506-9929 #12-14 Self Drilling TEK Screw 2
12 | 514-0308 Connector 6 Ga. Lug with 1/4” Eyelet 8
13 |514-0309 Connector 6 Ga. Lug with 3/8” Eyelet 2

- | 514-0211 #16 - 3 Wire PVC 27# Copper 25

REV. 10/25/16 WLH

For technical support call us at (877) 861-6265 or visit our website at Pulltarps.com. 86



